
S E R V I C E  P A R T S  M A N U A L

L U N I K V E J  4 4 , 
2 6 7 0  G R E V E ,  D E N M A R K

S P A R E P A R T S @ G A R I A . C O M
S U P P O R T @ G A R I A . C O M

G A R I A . C O M
G A R I A U T I L I T Y . C O M



PAGE 2
G2198200504 - GARIA SERVICE PARTS MANUAL

S E R V I C E  P A R T S  M A N U A L

01-Information
	 Ta b l e  o f  c o n t e n t s   			�    2

Information
	 B a t t e r y  s t o r a g e  			�     4
	 Ta b l e  o f  c o n t e n t s  			�     4
	 G e n e r a l  i n f o r m a t i o n  			�     5
	 G a r i a  C o l o r  c o d e s  			�     6
	 I l l u s t r a t i o n  d e s c r i p t i o n   			�    7

02 - Drive line
	 R e a r  a x l e  a n d  M o t o r  			�    8
	 M o t o r  c o m p o n e n t s  			�     9
	 Tr a n s m i s s i o n  a n d  g e a r t u b e s  			�     1 0
	 C o n t r o l l e r  a n d  s o l e n o i d  			�     1 1
	 P e d a l  a s s e m b l y  		   	�  1 2

03-Battery and charger
	 B a t t e r y  a n d  B r a c k e t  			�    1 3
	 C h a r g e r  a n d  C o n v e r t e r  	  		�   1 4

04-Steering wheel and column
	 S t e e r i n g  a x l e  a n d  c o l u m n  			�     1 5
	 S t e e r i n g  w h e e l  	  		�   1 6

05-Front suspension
	 F r o n t  c o i l o v e r s  	  		�   1 7

05-Front suspension	
	 F r o n t  c o i l o v e r s  			�     1 8
	 L e f t  a - a r m s  a n d  s p i n d l e  			�     1 9
	 R i g h t  a - a r m s  a n d  s p i n d l e  			�     2 0
	 S p i n d l e  a s s e m b l y  	  		�   2 1

06-Rear suspension
	 R e a r  c o i l o v e r s  			�     2 2
	 Tr a i l i n g  l i n k s  a n d  b r a c k e t s  			�     2 3
	 P a n h a r d  r o d  	  		�   2 4

07-Wheels and tires
	 C o m p l e t e  w h e e l s  			�     2 5
	 1 2  I n c h  R i m s  			�     2 6
	 W h e e l  m o u n t i n g  p a r t s  	  		�   2 7

08-Brake system
	 F r o n t  b r a k e  c a l i p e r  			�     2 8
	 B r a k e  l i n e s  f r o n t  			�     2 9
	 R e a r  b r a k e  d r u m  			�     3 0
	 B r a k e  l i n e s  r e a r  			�     3 1
	 B r a k e  c y l i n d e r  a s s e m b l y  			�     3 2
	 R e a r  b r a k e  p i p e  p r o t e c t i o n  	  		�   3 3

09-Dashboard and panels
	 D a s h b o a r d  i n n e r  p a n e l s  			�     3 4
	 P a n e l  d e c o r a t i o n  			�     3 5
	 D a s h b o a r d  f r a m e  		   	�  3 6

10-Seat assembly
	 S e a t  f r a m e  a n d  a r m r e s t  		   	�  3 8

10-Seat assembly
	 f r o n t  s e a t  a s s e m b l y  			�    3 9
	 O a k  s e a t s  f r o n t  a n d  r e a r  			�     4 0
	 W a l n u t  s e a t s  f r o n t  a n d  r e a r  			�     4 1
	 C h e r r y  s e a t s  f r o n t  a n d  r e a r  			�     4 2
	 S e a t  c u s h i o n  R o a d s t e r  			�     4 3
	 s e a t  b a c k  p a n e l  			�     4 4
	 M o u n t i n g  p a r t s  f o r  f r o n t  s e a t  			�     4 5
	 M o u n t i n g  p a r t s  f o r  2 + 2  s e a t  			�     4 6
	 S t o r a g e  b u c k e t  a n d  s t r a p  	  		�   4 7

11-Interior
	 I n n e r  r o o f  p a n e l  			�     4 8
	 C u p  a n d  b a l l  h o l d e r  			�     4 9
	 I n t e r i o r  e q u i p m e n t  			�     5 0
	 F r i d g e  a n d  s t o r a g e  b o x   			�    5 1

 

T A B L E  O F  C O N T E N T S



PAGE 3
G2198200504 - GARIA SERVICE PARTS MANUAL

S E R V I C E  P A R T S  M A N U A L

12-Seat belt assembly
	 L S V  s e a t b e l t  a s s e m b l y  			�     5 2
	 M o n a c o  s e a t b e l t  a s s e m b l y   			�     5 3
	 R o a d s t e r  s e a t b e l t  a s s e m b l y  		   	�  5 4

13-Floor assembly
	 F r o n t  f l o o r  a s s e m b l y  	  		�   5 5

13-Floor assembly
	 F r o n t  f l o o r  a s s e m b l y  			�     5 6
	 R e a r  f l o o r  a n d  p a n e l s  		   	�  5 7

14-Frame and roof structure
	 F r a m e  a s s e m b l y  			�     5 8
	 R o o f  p a n e l  a s s e m b l y  2  S e a t e r  			�     5 9
	 R o o f  p a n e l  a s s e m b l y  c o u r t e s y  			�     6 0
	 R o o f  p a n e l  a s s e m b l y  G o l f - c a r  			�     6 1
	 a - p i l l a r  m o u n t i n g  p a r t s  			�     6 2
	 R o o f  p a n e l  m o u n t i n g  p a r t s  			�     6 3
	 F r a m e  m o u n t i n g  p a r t s  			�     6 4
	 R o a d s t e r  A - p i l l a r  a s s e m b l y  			�    6 5
	 R o a d s t e r  B - p i l l a r  a s s e m b l y  			�    6 6
	 R o a d s t e r  s e a t  b r a c k e t  a s s e m b l y  			�     6 7
	 A i r  s c o o p  p a n e l  a n d  h i n g e s  			�     6 8
	 A i r  s c o o p  h a n n d l e  a s s e m b l y   			�   6 9

15-Front body and panels
	 B o n n e t  i n n e r  p a n e l s  			�    7 0
	 B o n n e t  a n d  f r o n t  p a n e l  			�     7 1
	 B o n n e t  h i n g e s  a n d  l o c k  			�     7 2
	 I n n e r  p a n e l s  			�     7 3
	 W a t e r  d r a i n a g e  			�     74
	 F r o n t  w h e e l  a r c  a n d  m u d g u a r d s   			�    7 5

16-Rear body and panels
	 R e a r  m u d g u a r d s  a n d  p a n e l s  			�    7 6
	 R e a r  w h e e l  a r c  a n d  p r o t e c t o r  			�     7 7
	 R e a r  b o d y  p a n e l s  			�     7 8
	 S i l l  c o v e r  a n d  e n t r y  p a n e l s  			�     7 9
	 S i l l  c o v e r  a n d  e n t r y  p a n e l s  			�     8 0
	 U t i l i t y  b o x  a s s e m b l y  			   � 8 1

17-Front body and panels
	 S i d e  a n d  r e a r  v i e w  m i r r o r s  			�     8 2
	 F r o n t  w i n d s c r e e n  			�     8 3
	 F r o n t  w i n d s c r e e n  			�     8 4
	 F r o n t  w i n d s c r e e n  b r a c k e t s  			�     8 5
	 F r o n t  w i n d s c r e e n  M o u n t i n g  p a r t s   			�    8 6

18-Multi-holder bar
	 B a g  h o l d e r  a s s e m b l y  			�    8 7
	 Ta i l g a t e  k i t  		   	�  8 8

19-Front and rear lights
	 H e a d  l a m p  a s s e m b l y  			�     8 9
	 I n d i c a t o r  l a m p  a s s e m b l y  			�     9 0
	 R e a r  l a m p  a s s e m b l y  	  		�   9 1

20-Emblems and labels
	 E m b l e m s  a n d  r e f l e c t o r s  			�     9 2
	 W a r n i n g  l a b e l s  			�     9 3
	 d a s h b o a r d  W a r n i n g  l a b e l s  		   	�  9 4

21-Electrical equipment and switches
	 W i n d s c r e e n  w i p e r  a n d  w a s h e r  			�     9 5
	 D r i v e r  i n f o r m a t i o n  			�     9 6
	 K e y  s w i t c h   			�     9 7
	 M a i n  s w i t c h  a n d  s i g n a l s  			�     9 8
	 T h r o t t l e  b o x  a s s e m b l y  			�     9 9
	 B a t t e r y  a n d  c h a r g e r  c a b l e s  	 		�   1 0 0

22-2+2 assembly
	 2 + 2  B A S E  A S S E M B LY  			�     1 0 1
	 2 + 2  P l a t f o r m  a n d  h a n d r a i l  			�     1 0 2
	 2 + 2  S e a t b e l t  a n d  b - p i l l a r s  			�     1 0 3
	 M o n a c o  a n d  V I A  2 + 2  S e a t b e l t  a n d  b - p i l l a r s ,  L S V ,  G o l f  c a r  			�     1 0 4
	 2 + 2  G o l f b a g  a t t a c h m e n t  			�     1 0 5

T A B L E  O F  C O N T E N T S



PAGE 4
G2198200504 - GARIA SERVICE PARTS MANUAL

S E R V I C E  P A R T S  M A N U A L

To  o b t a i n  a  c o p y  o f  t h e  l i m i t e d  w a r r a n t y  a p p l i c a b l e  t o  t h e  v e h i c l e , 
c a l l  o r  w r i t e  a  l o c a l  d i s t r i b u t o r ,  a u t h o r i z e d  b r a n c h  o r  t h e  w a r r a n -
t y  d e p a r t m e n t  w i t h  t h e  v e h i c l e  s e r i a l  n u m b e r  a n d  t h e  m a n u f a c t u r -
e r  c o d e . 

T h e  u s e  o f  N O N  O r i g i n a l  E q u i p m e n t  M a n u f a c t u r e d  ( O E M )  a p p r o v e d 
p a r t s  m a y  v o i d  t h e  w a r r a n t y .  I f  u n s u r e  p l e a s e  c o n t a c t  t h e  w a r r a n -
t y  d e p a r t m e n t  i n  y o u r  r e g i o n . 
B a t t e r y  p r o l o n g e d  s t o r a g e  A l l  b a t t e r i e s  w i l l  s e l f  d i s c h a r g e  o v e r 
t i m e .  T h e  r a t e  o f  s e l f  d i s c h a r g e  v a r i e s  d e p e n d i n g  o n  t h e  a m b i e n t 
t e m p e r a t u r e  a n d  t h e  a g e  a n d  c o n d i t i o n  o f  t h e  b a t t e r i e s . 
W i t h  e l e c t r i c  v e h i c l e s  t h e  b a t t e r i e s  m u s t  b e  c h e c k e d  a n d  r e -
c h a r g e d  a s  r e q u i r e d  o r  a t  a  m i n i m u m  o f  3 0  d a y  i n t e r v a l s .

B A T T E R Y  S T O R A G E

23-New York kit assembly
	 F r o n t  l i g h t s  N Y  k i t  			�     1 0 6
	 R e a r  l i g h t s  N Y  k i t  			    � 1 0 7

24-Wireharness and fuses
	 F u s e  a n d  r e l a y s  			�     1 0 8
	 M a i n  h a r n e s s  w i r e h a r n e s s  			�     1 0 9
	 D a s h b o a r d  w i r e h a r n e s s  		   	�  1 1 0

25-Miscellaneous
	 R e p a i r  p a i n t  k i t  			�     1 1 1
	 t o o l s  a n d  d i a g n o s t i c s  			�     1 1 2
	 M i s c e l l a n e o u s  a n d  a c c e s s o r i e s  			�     1 1 3
	 f l o o r  m a t s  			    � 1 1 4

Alphabetic and Numeric index
	 A l p h a b e t i c  i n d e x  			�     1 1 5
	 N u m e r i c  i n d e x  			�     1 2 0

T A B L E  O F  C O N T E N T S



PAGE 5
G2198200504 - GARIA SERVICE PARTS MANUAL

S E R V I C E  P A R T S  M A N U A L

G a r i a  A / S  r e s e r v e s  t h e  r i g h t  t o  i n c o r p o r a t e  e n g i n e e r i n g  a n d 
d e s i g n  c h a n g e s  i n  t h i s  m a n u a l  w i t h o u t  o b l i g a t i o n  t o  i n c l u d e 
t h e s e  c h a n g e s  o n  u n i t s  s o l d  p r e v i o u s l y . 
T h e  i n f o r m a t i o n  c o n t a i n e d  i n  t h i s  m a n u a l  m a y  b e  r e v i s e d  p e r i -
o d i c a l l y  b y  G a r i a  a n d  t h e r e f o r e  i s  s u b j e c t  t o  c h a n g e s  w i t h o u t 
n o t i c e . 

G a r i a  A / S  D I S C L A I M S  L I A B I L I T Y  F O R  E R R O R S  I N  T H I S  M A N U A L 
a n d  G a r i a  A / S  S P E C I F I C A L LY  D I S C L A I M S  L I A B I L I T Y  F O R  I N C I D E N -
T A L  A N D  C O N S E Q U E N T I A L  D A M A G E S  r e s u l t i n g  f r o m  t h e  u s e  o f 
t h e  i n f o r m a t i o n  a n d  m a t e r i a l s  i n  t h i s  m a n u a l . 
 
 
 
T O  C O N T A C T  U S : 

U . S .  /  N O R T H  A M E R I C A N  O F F I C E 
G a r i a  I n c . 
1 3 8 1 0  H o l l i s t e r  R o a d ,  S u i t e  1 5 0
H o u s t o n ,  Te X a s   7 7 0 8 6
U n i t e d  S t a t e s 
P h o n e :  + 1  2 8 1  9 2 3  0 2 9 1
F a x :  + 1  2 8 1  9 3 6  0 3 0 0 
E - m a i l :  s u p p o r t u s @ g a r i a . c o m 
w w w . g a r i a . c o m 

G A R I A  E U R O P E  /  H E A D  Q U O T E R S
G a r i a  A / S 
L u n i k v e j  4 4 
D K - 2 6 7 0  G r e v e 
D e n m a r k 
P h o n e :  + 4 5  4 6  5 7 0  5 8 0 
F a x :  + 4 5  4 6  5 9 0  5 9 9
E - m a i l :  s u p p o r t @ g a r i a . c o m 
w w w . g a r i a . c o m

G E N E R A L  I N F O R M A T I O N



PAGE 6
G2198200504 - GARIA SERVICE PARTS MANUAL

S E R V I C E  P A R T S  M A N U A L

C O L O R 6  D I G I T  C O D E 3  D I G I T  C O D E C O D E ,  C O M B I

WHITE, NON METALLIC LY9C

C R E A M ,  N O N  M E T A L L I C 850

RED, NON METALLIC 322

C O L O R 6  D I G I T  C O D E 3  D I G I T  C O D E C O D E ,  C O M B I

DIAMOND BLACK, METALLIC 910

GRAPHITE GREY, METALLIC  266613 740

SAPPHIRE BLUE, METALLIC 226917 522

EMERALD GREEN, METALLIC LS6T

TOPAZ LIGHT, METALLIC 266602 720

C O L O R 6  D I G I T  C O D E 3  D I G I T  C O D E C O D E ,  C O M B I

SILVER (STANDARD ROOF 
FRAME)

A7W

B L A C K  ( R O A D S T E R ) 9 0 0 5

G A R I A  C O L O R  C O D E S

A l l  p l a s t i c  p a n e l s  i n  s t o c k  a r e  u n p a i n t e d ,  t h i s  m e a n s  t h a t  t h e y  a r e 
r a w  a n d  n e e d  t o  b e  p r i m e d  a n d  p a i n t e d .  S o  i f  o r d e r e d  i n  a  s p e c i f i c 
c o l o r  t h e n  t h e  l e a d  t i m e  w i l l  b e  
r e f l e c t e d . 

C O L O R  C O D E S  F O R  T H E  G A R I A :

S T A N D A R D  C O L O R S  ( N O N  M E T A L L I C )

O P T I O N A L  C O L O R S  ( M E T A L L I C )

S T A N D A R D  R O O F  F R A M E  /  S T R U C T U R E  C O L O R

T h e  a b o v e  m e n t i o n e d  c o l o r s  a r e  s t a n d a r d  i n  t h e  G a r i a  p r o d u c t i o n , 
i n  s o m e  c a s e s  v e h i c l e s  c a n  b e  c u s t o m i z e d  t o  m e e t  a  d e m a n d  f r o m  a 
c o s t u m e r  a n d  t h e r e f o r e  b e  r e p a i n t e d  i n  w h i c h  c a s e  t h e  c o l o r  c o d e 
w i l l  n o t  b e  p r e s e n t  i n  t h i s  m a n u a l .



PAGE 7
G2198200504 - GARIA SERVICE PARTS MANUAL

S E R V I C E  P A R T S  M A N U A L

T h e  p i c t u r e s  i n  t h i s  S e r v i c e  P a r t s  M a n u a l  a r e  o n l y  f o r  i l l u s t r a t i o n  p u r -
p o s e s  a n d  v a r i a t i o n s  m a y  o c c u r . 

O n  a l l  p a g e s  t h e r e  w i l l  b e  a n  a r r o w  i n  t h e  u p p e r  l e f t  c o r n e r ,  t h i s  w i l l  i n -
d i c a t e  f r o m  w h i c h  p o i n t  t h e  p a r t / v e h i c l e  i s  v i e w e d  f r o m .  T h i s  i s  e s p e c i a l -
l y  i m p o r t a n t  w h e n  t h e r e  a r e  d i f f e r e n t  p a r t s  f o r  e a c h  s i d e  o f  t h e  v e h i c l e . 
p l e a s e  v i e w  t h e  i l l u s t r a t i o n  b e l o w  t o  g e t  f a m i l i a r i z e d  w i t h  t h e  i l l u s t r a -
t i o n  s e t u p . 

P l e a s e  n o t e  w h e n  t h e  a r r o w  i s  p o i n t i n g  a w a y  t h e n  i t  m e a n s   t h e  v i e w 
p o i n t  i s  f r o m  t h e  r e a r  o f  t h e  v e h i c l e .

I L L U S T R A T I O N  D E S C R I P T I O N



PAGE 8
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L

R E A R  A X L E  A N D  M O T O R

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2110100103 AC- Motor 1 X X X X X

2 G1199300800 Circlip, 25x1.2, DIN 471 1 X X X X X

3 G2110100200 Electromagnetic parking brake 1 X X X X X

4 G2111100100 Rear axle complete 1 X X X X X

5 G2111105000 Rigid drive axle unit, 8CX030009 1 X X X X X

6 TBA Transmission (Ratio 1:15.7) 1 X X X X X

7 G2111101900 Transmission (Ratio 1:12.3) 1 X X X X X

8 G2111101000 Oil plug, 100mb valve, SFV.18x1.5-100mb 1 X X X X X

9 G2111100900 Oil tube for rear axle, short 1 X X X X X

1 0 G1199202400 Oil extension gasket M18x24x1,5, DIN124 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

5

6

7

N O T E ,  T H E  V E H I C L E S  H A V E  T W O  D I F F E R E N T  G E A R  R A T I O ’ S , 
C H E C K  B E F O R E  O R D E R I N G

O I L  P L U G  F O R  T R A N S M I S S I O N

8

9
10



PAGE 9
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L

M O T O R  C O M P O N E N T S

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2111100400 Gearbox flange/gasket 1 X X X X X

2 G2110101000 Sensor bearing, AC-motor 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

1
2



PAGE 10
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L

T R A N S M I S S I O N  A N D  G E A R T U B E S

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2111100500 Left Geartube 1 X X X X X

2 G2111100600 Right Geartube 1 X X X X X

3 G1199013000 Geartube bolts M8x20 ISO4014 10 X X X X X

4 G1199009000 Bolt, M6x30, 8.8, ISO7380 1 0 X X X X X

5 G1199200300 Washer, M6, A2, DIN 9021/ISO 7093 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 11
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L

C O N T R O L L E R  A N D  S O L E N O I D

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2112100100 AC-Controller, motor 1 X X X X X

2 G1199000800 Bolt, M6x20, Black, DIN 7985/ISO7045 1 0 X X X X X

3 G2191200700 Solenoid, Golf car 1 X X X

4 G2191201000 Solenoid, LSV,VIA and Monaco 1 X X

5 G2190101000 Fuseholder, mega 1 X X X X X

6 G2190101100 Fuseholder, midi 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

N O T E ,  W H E N  O R D E R I N G  A  N E W  C O N T R O L L E R  T H E  V I N  A N D 
T H E  S O F T W A R E  V E R S I O N  I S  N E E D E D .



PAGE 12
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2113101100 Pedal Rubber repair set 1 X X X X X

2 G2113100201 Brake pedal 1 X X X X X

3 G2113100301 Accelerator pedal 1 X X X X X

4 G2113101200 Pedal bolt repair kit 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

P E D A L  A S S E M B LY

 QTY Spare part number Description

2 G1199003700 Bolt, M10x50, DIN931/ISO 4014

2 G1199702500 Spring, SF-DFR-3818-Lesjofors

1 G1199004300 Clevis Pin, d10x30, DIN1444

2 G1199702400 Lock plate, M10, DIN 463

1 G1199004200 Clevis pin, d=8, l=20, DIN 1444

1 G1199702300 Split Pin, 3,2x18, DIN94/ISO1234

1 G1199702600 Split pin, 2x16, ISO 1234

4



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G1199708900 Cover Plug, d30, Black 2 X X X X X

2 G1199100700 Nut, M10, DIN985/ISO7040 1 0 X X X X X

3 G1199202500 Washer, M10, DIN 7349 10 X X X X X

4 G2114700801 Plastic Bracket, Battery 2 X X X X X

5 G2114700701 Steel Bracket battery 1 X X X X X

6 G2114500100 Hydrolink snake system 1 X X X X X

7 G2114200200 Trojan T-875 1 X X X X X

8 G2114500300 O-ring (Small) 1 0 X X X X X

9 G2114500400 O-ring (large) 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 13
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 3 - B A T T E R Y  A N D  C H A R G E RS E R V I C E  P A R T S  M A N U A L

8 9

B A T T E R Y  A N D  B R A C K E T



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2114400201 Charger /Converter 48V/12V 30A 1 X X X X X

2 G2190210503 DCI adaptor, harness 1-2 1 X X X X X

3 G2114400100 Charger kit 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

NOTE, NEW STYLE CHARGER WITH UPGRADED CONNECTORS. REMEMBER TO ORDER ADAPTOR HARNESS TO MATCH MAIN 
HARNESS. NEW MODEL CHARGER WAS IMPLEMENTED MAY 18TH 2016, SO IF THE VEHICLE FROM AFTER THAT DATE NO ADAP-
TOR HARNESS IS NEEDED. 

G2190210503 - DCI ADAPTOR, HARNESS 1-2 - OLD STYLE HARNESS CONNECTOR TO NEW STYLE CHARGER 
G2114400100 - CHARGER KIT - THE KIT CONTAINS THE NEW STYLE CHARGER AND THE ADAPTOR HARNESS

PAGE 14
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 3 - B A T T E R Y  A N D  C H A R G E RS E R V I C E  P A R T S  M A N U A L

C H A R G E R  A N D  C O N V E R T E R



PAGE 15
G2198200504 - GARIA SERVICE PARTS MANUAL

0 4 - S T E E R I N G  W H E E L  A N D  C O L U M NS E R V I C E  P A R T S  M A N U A L

S T E E R I N G  A X L E  A N D  C O L U M N

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2120100100 Steering rack complete 1 X X X X X

2 G2120100300 Tie rod 1 X X X X X

3 G1199201100 Washer, M10, DIN125/ISO7089 10 X X X X X

4 G1199100700 Nut, M10, DIN985/ISO7040 1 0 X X X X X

5 G1199007100 Bolt, M10x25, 10.9, DIN912/ISO4762 10 X X X X X

6 G1199005300 Bolt, M12x35, DIN931/ISO4014 1 0 X X X X X

7 G1199201200 Washer M12, DIN125/ISO7089 10 X X X X X

8 G2120200300 Steering column 1 X X X X X

9 G1199100300 Nut, M8, DIN6926 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 16
G2198200504 - GARIA SERVICE PARTS MANUAL

0 4 - S T E E R I N G  W H E E L  A N D  C O L U M NS E R V I C E  P A R T S  M A N U A L

S T E E R I N G  W H E E L

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2120401501 Steering Wheel complete 1 X X X X X

2 G1199000200 Bolt, M6X12,A2,DIN912/ISO4762 1 0 X X X X X

3 G2120400003 Steering wheel back 1 X X X X X

4 G2120400203 Steering wheel front 1 X X X X X

5 G2120401002 Scorecard holder 1 X X X X X

6 G1199000100 Screw, Self-tapping 1 0 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G1199005901 Bolt, M10x60, ISO7380 10 X X X X X

2 G2121700402 Bracket, coilover front 1 X X X

3 G1199100700 Nut, M10, DIN985/ISO7040 10 X X X

4 G1199201100 Washer, M10, DIN125/ISO7089 10 X X X

5 G2121100200 Coilover, front E1 2 X X X X

6 G1199005000 Bolt, M10x55, DIN931/ISO4014 10 X X X X X

7 G1199009000 Bolt, M6x30, 8.8, ISO7380 10 X X X X

8 G1199200300 Washer M6, Black, DIN 125/ISO7089 10 X X X X

9 G1199008900 Bolt, M6x25, 8.8, ISO 7380 10 X X X X

1 0 G1199100900 Nut, M6, DIN 985/ISO 7040 10 X X X X

11 G2121700602 Coilover bracket, lower A-arm 1 X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 17
G2198200504 - GARIA SERVICE PARTS MANUAL

0 5 - F R O N T  S U S P E N S I O NS E R V I C E  P A R T S  M A N U A L

F R O N T  C O I L O V E R S



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2121340200 Coilover, front, Courtesy 2 X

2 G1199707800 Steel shim, A-arm 1 X X X X X

3 G2122440203 A-arm HD, RH, Courtesy 1 X

4 G2122440103 A-arm HD, LH, Courtesy 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 18
G2198200504 - GARIA SERVICE PARTS MANUAL

0 5 - F R O N T  S U S P E N S I O NS E R V I C E  P A R T S  M A N U A L

F R O N T  C O I L O V E R S



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2122300502 Upper left a-arm 1 X X X X X

2 G2122100300 Spindle assembly Left 1 X X X X X

3 G2122400001 Lower a-arm (Left and right) 1 X X X X

4 G2122701001 Bracket A-arm upper 1 X X X

5 G1199100700 Nut, M10, DIN985/ISO7040 10 X X X X X

6 G1199201100 Washer, M10, DIN125/ISO7089 10 X X X X X

7 G2122701203 Bracket extended, A-arm lower 1 X X X X X

8 G2122701103 Bracket A-arm 1 X X X X X

9 G1199005200 Bolt, M10x70, DIN931/ISO4014 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 19
G2198200504 - GARIA SERVICE PARTS MANUAL

0 5 - F R O N T  S U S P E N S I O NS E R V I C E  P A R T S  M A N U A L

L E F T  A - A R M S  A N D  S P I N D L E



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2122701001 Bracket A-arm upper 1 X X X X X

2 G1199100700 Nut, M10, DIN985/ISO7040 10 X X X X X

3 G1199201100 Washer, M10, DIN125/ISO7089 10 X X X X X

4 G2122701103 Bracket A-arm 1 X X X X X

5 G2122701203 Bracket extended, A-arm lower 1 X X X X X

6 G2122300602 Upper right a-arm 1 X X X X X

7 G2122100400 Spindle assembly Right 1 X X X X X

8 G2122400001 Lower a-arm (Left and right) 1 X X X X

9 G1199005200 Bolt, M10x70, DIN931/ISO4014 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 20
G2198200504 - GARIA SERVICE PARTS MANUAL

0 5 - F R O N T  S U S P E N S I O NS E R V I C E  P A R T S  M A N U A L

R I G H T  A - A R M S  A N D  S P I N D L E



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2122100800 Front hub nut 1 X X X X X

2 G2122100900 Front hub screws 4 X X X X X

3 G2122100500 Front hub 1 X X X X X

4 G2122100600 Front wheel stud 4 X X X X X

5 G1199201200 Washer M12, DIN125 10 X X X X X

6 G1199100800 Nut, M12, DIN985/ISO7040 10 X X X X X

7 G2122300202 Rubber stop, a-arm upper 1 X X X X X

8 G1199006101 Bolt, M8x25, ISO7380 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 21
G2198200504 - GARIA SERVICE PARTS MANUAL

0 5 - F R O N T  S U S P E N S I O NS E R V I C E  P A R T S  M A N U A L

S P I N D L E  A S S E M B LY



PAGE 22
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L  0 6 - R E A R  S U S P E M S I O N

R E A R  C O I L O V E R S

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G1199100800 Nut, M12, DIN985/ISO7040 10 X X X X X

2 G1199201200 Washer M12, DIN125 10 X X X X X

3 G1199005100 Bolt, M10x60, DIN931/ISO4014 10 X X X X X

4 G1199201100 Washer, M10, DIN125/ISO7089 10 X X X X X

5 G2121700502 Bracket, coilover rear 1 X X X

6 G1199100700 Nut, M10, DIN985/ISO7040 10 X X X X X

7 G2121200200 Coilover, rear asm 2 X X X X

8 G2121440100 Coilover, rear, Courtesy 2 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

8



PAGE 23
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L  0 6 - R E A R  S U S P E M S I O N

T R A I L I N G  L I N K S  A N D  B R A C K E T S

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2123700103 Bracket Trailing link LH 1 X X X

2 G2123700202 Bracket, Trailing link RH 1 X X X

3 G1199008800 Bolt, M12x70, DIN931/ISO4014 10 X X X X X

4 G1199201200 Washer M12, DIN125 10 X X X X X

5 G2123300000 Trailing link arm 1 X X X X

6 G1199100800 Nut, M12, DIN985/ISO7040 10 X X X X X

7 G1199201700 Washer, M12, DIN433/ISO7092 10 X X X X X

8 G2111102100 Trailing link reinforcement kit 1 X X X X X

9 G2123340000 Trailing links, Courtesy 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 24
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L  0 6 - R E A R  S U S P E M S I O N

P A N H A R D  R O D

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G1199005400 Bolt, M12x80, DIN931/ISO4014 10 X X X X X

2 G1199201200 Washer M12, DIN125 10 X X X X X

3 G1199100800 Nut, M12, DIN985/ISO7040 10 X X X X X

4 G2123300703 Panhard Rod 1 X X X X X

5 G1199005300 Bolt, M12x35, DIN931/ISO4014 10 X X X X X

6 G2123700701 Bracket, Panhard axle 1 X X X X X

7 G1199100700 Nut, M10, DIN985/ISO7040 10 X X X X X

8 G1199201100 Washer, M10, DIN125/ISO7089 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



1

3

5

2

4

PAGE 25
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L  07-WHEELS AND TIRES

C O M P L E T E  W H E E L S

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2124100500 12” Gun Grey, design 3 1 X X X X X

2 G2124100000 10” Complete wheel 1 X X X X

3 G2124100400 12” Silver, design 2 1 X X X X X

4 G2124160000 10” Complete wheel on steel rim 1 X

5 G2124100200 12” Chrome, design 4 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



1

5

2

3

7

4

6

PAGE 26
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L  07-WHEELS AND TIRES

1 2  I N C H  R I M S

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2124200000 10” Rim 1 X X X X

2 G2124160100 Steel rim 10x7” 1 X X X X

3 G2124200800 12” Gun Grey Rim 1 X X X X X

4 G2124200200 12” Silver Rim 1 X X X X X

5 G2124100100 10” Tire 205/50-10 1 X X X X

6 G2124200700 12” Chrome Rim 1 X X X X X

7 G2124100300 12” Tire 205/30-12 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



1

3

2

4 5

PAGE 27
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L  07-WHEELS AND TIRES

W H E E L  M O U N T I N G  P A R T S

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2124200600 Hub cover 1 X X X X X

2 G2124160200 Wheel cover 10” 1 X

3 G2124700103 Wheel nut 17mm 4 X X X X X

4 U2124710100 Wheel nut 17mm open 4 X X X X X

5 G2124700300 Shim 10’’ wheel 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2122101100 Brake Pads 4 X X X X X

2 G2122101000 Brake caliper front (left & right) 1 X X X X X

3 G2122101300 Bleeding screw front incl dust cap 1 X X X X X

4 G2122101200 Mounting set for calipers 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 28
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L  08-BRAKE SYSTEM

F R O N T  B R A K E  C A L I P E R

4



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2125601400 Brake pipe main front asm 1 X X X X X

2 G2125800200 3-way adapter 1 X X X X X

3 G2125601600 Brake pipe front asm 1 X X X X X

4 G1199300902 Brake hose clip 1 X X X X X

5 G2125601201 Brake hose front asm 1 X X X X X

6 G1199301000 Clip, pipe retaining 1 X X X X X

7 G1199706900 Copper washer 10mm, 1,5mm 10 X X X X X

8 G1199703200 Banjo bolt M10x1 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 29
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L  08-BRAKE SYSTEM

B R A K E  L I N E S  F R O N T



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2111101500 Rear hub nut 1 X X X X X

2 G2111101400 Rear Brake drum fastner 1 X X X X X

3 G2111101300 Brake drum 1 X X X X X

4 G2111101800 Rear wheel stud 1 X X X X X

5 G2125605900 Brake shoe kit 1 X X X X X

6 G2125606000 Rear wheel brake cylinder 1 X X X X X

7 G2111101700 Fastening kit for rear brake shoe 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 30
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L  08-BRAKE SYSTEM

R E A R  B R A K E  D R U M



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2125601301 Brake pipe main rear asm 1 X X X X

2 G1199300902 Brake hose clip 1 X X X X X

3 G2125601101 Brake hose rear asm 1 X X X X X

4 G2125600700 Brake pipe rear LH asm 1 X X X X X

5 G2125602901 Bracket adapter support rear 1 X X X X

6 G2125800200 3-way adapter 1 X X X X X

7 G2125600800 Brake pipe rear RH asm 1 X X X X X

8 G2125640100 Bracket, adapter support rear, Courtesy 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

8

PAGE 31
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L  08-BRAKE SYSTEM

B R A K E  L I N E S  R E A R



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2125600100 Brake fluid container (with indicator) 1 X X X X

2 G2125602000 Bracket brake fluid container (without indicator) 1 X X

3 G2191300100 Brake light switch 1 X X X X X

4 G2125600400 Master brake cylinder 1 X X X X X

5 G2125602000 Bracket brake fluid container 1 X X X

6 G2125601900 Brake hose clamp 1 X X X X X

7 G2125603301 Brake hose container asm 1 X X X X

8 G2125100700 Cover, protection of main cylinder 1 X X X X

9 G1199200300 Washer M6, Black, DIN 125/ISO7089 10 X X X X

1 0 G1199008100 Bolt, M6x12, A2, ISO7045/ISO14583TX 10 X X X X

11 G1199002400 Bolt, M6x25, black, DIN912/ISO4762 10 X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 32
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L  08-BRAKE SYSTEM

B R A K E  C Y L I N D E R  A S S E M B LY



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2125601304 Brake pipe main rear asm, Courtesy 1 X

2 G2125140101 Cover, protection of brake pipe, Courtesy 1 X

3 G2125160201 Cover, protection of main cylinder, Courtesy 1 X

4 G1199001000 Screw, 4.8x16, black, DIN 7981C/ ISO 704 10 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 33
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L  08-BRAKE SYSTEM

R E A R  B R A K E  P I P E  P R O T E C T I O N



6

7

8

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2140100700 Instrument panel, lower LH 1 X X X X X

2 G2140100602 Instrument panel, lower center 1 X X X X X

3 G2140100800 Instrument panel, lower RH 1 X X X X X

4 G2140100102 Dashboard 1 X X X X X

5 G2140101001 Dashboard, bottom 1 X X X X X

6 G1199003200 Screw, 4.2x13 Wronic black passivated 10 X X X X X

7 G1199003101 Bolt, M6x12, DIN7985/ISO7 10 X X X X X

8 G1199000700 Bolt, M6x10, DIN7985/ISO7045 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 34
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 0 9 - D A S H B O A R D  A N D  P A N E L S

D A S H B O A R D  I N N E R  P A N E L S



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2140102500 VIN plate bed 1 X X X X X

2 G2140102300 Cover plate center 1 X X X X X

3 G1199003400 Screw, 4,2x16, Black, DIN7983 10 X X X X X

4 G2140101103 Panel decoration 1 X X X X X

5 G2140103400 Cover steering column upper 1 X X X X X

6 G2140101700 Cover steering column lower 1 X X X X X

7 G1199001400 Screw, D5x12, Black ,Delta PT   WN 5451 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 35
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 0 9 - D A S H B O A R D  A N D  P A N E L S

P A N E L  D E C O R A T I O N



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G1199003101 Bolt, M6x12, DIN7985/ISO7045 10 X X X X X

2 G2140200802 Frame, Refrigerator unit 1 X X X X X

3 G2140200501 Hinge asm 1 X X X X X

4 G1199100300 Nut, M8, DIN6926 10 X X X X X

5 G2140101503 Frame, dashboard asm 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 36
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 0 9 - D A S H B O A R D  A N D  P A N E L S

D A S H B O A R D  F R A M E



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2140101200 Cover plate with logo 1 X X X X X

2 G2140103000 Switch panel for 1 botton 1 X X X X X

3 G2140100301 Switch panels for 3 botton 1 X X X X

4 G2140103101 Switch panel for 4 botton 1 X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 37
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 0 9 - D A S H B O A R D  A N D  P A N E L S

S W I T C H  P A N E L  L A B E L



PAGE 38
G2198200504 - GARIA SERVICE PARTS MANUAL

 1 0 - S E A T  A S S E M B LYS E R V I C E  P A R T S  M A N U A L

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G1199002500 Bolt, M8x20, A2, DIN7985/ISO7045 10 X X X X X

2 G2141500601 Armrest RH 1 X X X X X

3 G1199002501 Bolt, M8X20, DIN7985/ISO7045 10 X X X X X

4 G1199002900 Bolt, M6x20, A2, DIN7985/ISO7045 1 0 X X X X X

5 G2141500501 Armrest LH 1 X X X X X

6 G2141104600 Seat frame, fixed 1 X X X X X

7 G2141103400 Hinge lower 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

S E A T  F R A M E  A N D  A R M R E S T



PAGE 39
G2198200504 - GARIA SERVICE PARTS MANUAL

 1 0 - S E A T  A S S E M B LYS E R V I C E  P A R T S  M A N U A L

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2163140202 Front seat side cover RH 1 X

2 G2141140202 Seat Support Front RH. Courtesy 1 X

3 G2141140102 Seat Support Front LH, Courtesy 1 X

4 G2163140102 Front seat side cover LH 1 X

5 G1199000800 Bolt, M6x20, Black, DIN 7985/ISO7045 10 X

6 G1199200900 Washer, M6, A2,  ISO 7089/DIN 125, black 10 X

7 G2141400101 Foot rest, Courtesy 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

F R O N T  S E A T  A S S E M B LY



PAGE 40
G2198200504 - GARIA SERVICE PARTS MANUAL

 1 0 - S E A T  A S S E M B LYS E R V I C E  P A R T S  M A N U A L

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2141301702A1 Backrest sport  Oak 1 X X X X X

2 G2141201200A1 Seat cushion sport Oak, 1 X X X X X

3 G2141300101A1 Backrest (standard) Oak 1 X X X

4 G2141200101A1 Seat cushion (standard) Oak 1 X X X

5 G2145103700A1 2+2 Backrest, Oak 1 X X X X X

6 G2145102503A1 2+2 seat cushion, Oak 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

O A K  S E A T S  F R O N T  A N D  R E A R



PAGE 41
G2198200504 - GARIA SERVICE PARTS MANUAL

 1 0 - S E A T  A S S E M B LYS E R V I C E  P A R T S  M A N U A L

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2141301702A2 Backrest sport Walnut 1 X X X X X

2 G2141201200A2 Seat cushion sport Walnut 1 X X X X X

3 G2141300101A2 Backrest (standard) Walnut 1 X X X

4 G2141200101A2 Seat cushion (standard) Walnut 1 X X X

5 G2145103700A2 2+2 Backrest, Walnut 1 X X X X X

6 G2145102503A2 2+2 seat cushion, Walnut 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

W A L N U T  S E A T S  F R O N T  A N D  R E A R



PAGE 42
G2198200504 - GARIA SERVICE PARTS MANUAL

 1 0 - S E A T  A S S E M B LYS E R V I C E  P A R T S  M A N U A L

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2141301702A3 Backrest sport Cherry 1 X X X X X

2 G2141201200A3 Seat cushion sport Cherry 1 X X

3 G2141300101A3 Backrest (standard) Cherry 1 X X X

4 G2141200101A3 Seat cushion (standard) Cherry 1 X X X

5 G2145103700A3 2+2 Backrest, Cherry 1 X X X X X

6 G2145102503A3 2+2 seat cushion, Cherry 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

C H E R R Y  S E A T S  F R O N T  A N D  R E A R



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2141201600A1 Roadster Seat cushion Oak 1 X

2 G2141201600A2 Roadster Seat cushion Walnut 1 X

3 G2141201600A3 Roadster Seat cushion Cherry 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 43
G2198200504 - GARIA SERVICE PARTS MANUAL

 1 0 - S E A T  A S S E M B LYS E R V I C E  P A R T S  M A N U A L

S E A T  C U S H I O N  R O A D S T E R



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2175100100 Emblem Garia 1 X X X X X

2 G2141340001 Seat bottle holder panel, asm 1 X

3 U2142210000 Handle 1 X

4 G2161200900 Storage net 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 44
G2198200504 - GARIA SERVICE PARTS MANUAL

 1 0 - S E A T  A S S E M B LYS E R V I C E  P A R T S  M A N U A L

S E A T  B A C K  P A N E L



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2141700400 Seat cushion hinge upper 1 X X X X X

2 G1199002900 Bolt, M6x20, A2, DIN7985/ISO7045 10 X X X X X

3 G1199705600 Insert, M6 10 X X X X X

4 G2141103400 Hinge lower 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 45
G2198200504 - GARIA SERVICE PARTS MANUAL

 1 0 - S E A T  A S S E M B LYS E R V I C E  P A R T S  M A N U A L

M O U N T I N G  P A R T S  F O R  F R O N T  S E A T



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G1199002300 Bolt, M6x20, A2, DIN7991/ISO10642 10 X X X X X

2 G2145100900 2+2, Hinge, rear seat cushion 1 X X X X X

3 G2145104901 Seat belt guide, rear seat 10 X X X X X

4 G2145105000 Seat belt guide inner, rear seat 1 X X X X X

5 G1199001000 Screw, 4.8x16, black, DIN 7981C/ ISO 7049 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 46
G2198200504 - GARIA SERVICE PARTS MANUAL

 1 0 - S E A T  A S S E M B LYS E R V I C E  P A R T S  M A N U A L

M O U N T I N G  P A R T S  F O R  2 + 2  S E A T



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2143300001A1 Storage bucket Oak 1 X X X X X

2 G2143300301A1 Leather strap, Oak 1 X X X X X

3 G2143300001A2 Storage bucket Walnut 1 X X X X X

4 G2143300301A2 Leather strap, Walnut 1 X X X X X

5 G2143300001A3 Storage bucket Cherry 1 X X X X X

6 G2143300301A3 Leather strap, Cherry 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 47
G2198200504 - GARIA SERVICE PARTS MANUAL

 1 0 - S E A T  A S S E M B LYS E R V I C E  P A R T S  M A N U A L

S T O R A G E  B U C K E T  A N D  S T R A P



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2142100205 Trim roof 1 X X X

2 G1199707000 Clip for roof trim 2 X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 48
G2198200504 - GARIA SERVICE PARTS MANUAL

S E R V I C E  P A R T S  M A N U A L 1 1 - I N T E R I O R

I N N E R  R O O F  P A N E L



PAGE 49
G2198200504 - GARIA SERVICE PARTS MANUAL

S E R V I C E  P A R T S  M A N U A L 1 1 - I N T E R I O R

C U P  A N D  B A L L  H O L D E R

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2143500000 Cupholder 1 X X X X X

2 G2143400101 Ballholder 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 50
G2198200504 - GARIA SERVICE PARTS MANUAL

S E R V I C E  P A R T S  M A N U A L 1 1 - I N T E R I O R

I N T E R I O R  E Q U I P M E N T

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2142300101 Interior light 1 X X X X X

2 G1199003400 Screw, 4,2x16, Black, DIN7983 10 X X X X X

3 G2142200100 Handle foldable 1 X X X X X

4 G1199000500 Bolt, M5x16, Würth ISO 7380 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2140200100 Dashboard Lid upper 1 X X X X X

2 G2140200200 Trim, lid (underside) 1 X X X X X

3 G1199003101 Bolt, M6x12, DIN7985/ISO7045 10 X X X X X

4 G1199003400 Screw, 4,2x16, Black, DIN7983 10 X X X X X

5 G2140200300 Storage box, dashboard 1 X X X X X

6 G2143600200 Cooler / Fridge lid 1 X X X X X

7 G2143600101 Refrigerator unit 1 X X X X X

8 G2161500201 Bushing, water drainage 1 X X X X X

9 G1199705400 Nylon Locknut 1 X X X X X

1 0 G2161500300 Hose, water dreinage 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

9

8

10

PAGE 51
G2198200504 - GARIA SERVICE PARTS MANUAL

S E R V I C E  P A R T S  M A N U A L 1 1 - I N T E R I O R

F R I D G E  A N D  S T O R A G E  B O X



PAGE 52
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 2 - S E A T  B E LT  A S S E M B LY

L S V  S E A T B E LT  A S S E M B LY

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2144100200 Seat belt retractor RH 1 X

2 G2144100100 Seat belt retractor LH 1 X

3 G2144000200 Seat belt buckle ASM 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

NOTE,  2-POINT SEATBELT IS ONLY ADPLICAPLE FOR THE LSV MODEL FROM 2010-2015.



PAGE 53
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 2 - S E A T  B E LT  A S S E M B LY

M O N A C O  S E A T B E LT  A S S E M B LY 

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2144201400 Retractor, 3-point 1 X X

2 G2144201600 Cover upper anchorage 1 X X

3 G2144200300 Seat belt buckles, 3-point 1 X X

4 G2144201100 B-pillar reinforcement 1 X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 54
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 2 - S E A T  B E LT  A S S E M B LY

R O A D S T E R  S E A T B E LT  A S S E M B LY

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2144100700 Retractor asm, 2P EU 1 X

2 G2144100800 Buckle 2P, EU, asm 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G1199701000 Rivet D4,8 D16 L16,7 10 X X X X X

2 G2146100306 Floor, front asm 1 X X X X

3 G2146100801 Front floor bracket 1 X X X X

4 G1199002800 Bolt, M6x16, A2, DIN 7985/7045 10 X X X X

5 G2146101001 Floor mat edge profile 1 X X X X X

6 G1199704300 Plastic rivet 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

5

6

PAGE 55
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 3 - F L O O R  A S S E M B LY

F R O N T  F L O O R  A S S E M B LY



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2146140102 Floor front asm, Courtesy 1 X

2 G2146140702 Trim panel 1 X

3 G2146140403 Floor rear asm, Courtesy 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 56
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 3 - F L O O R  A S S E M B LY

F R O N T  F L O O R  A S S E M B LY



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G1199702200 Rivet, d4,8 D9,5 L12 Al/St 10 X X X X X

2 G2146300103 Battery box, upper 1 X X X X X

3 G2146300201 Battery box, lower 1 X X X X X

4 G2146200700 Service hatch 1 X X X X X

5 G1199002400 Bolt, M6x25, black, DIN912/ISO4762 10 X X X X X

6 G1199002300 Bolt, M6x20, A2, DIN7991/ISO10642 10 X X X X X

7 G2146200306 Floor, rear asm 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 57
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 3 - F L O O R  A S S E M B LY

R E A R  F L O O R  A N D  P A N E L S



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2150200004 Main Chassis 1 X X X

2 G2150206900 Front plate asm 1 X X X X X

3 G2150206500 Bolt on support plate kit 1 X X X X X

4 G2150706100 Towing bracket front 1 X X X

5 G1199706800 Finned plug 1 X X X

6 G1199200400 Washer, M8, A2, DIN 9021 / ISO 7093 1 0 X X X

7 G1199002701 Bolt, M8x35, Carbon Steel, ISO7045/ISO14583TX 10 X X X

8 G2150701100 Towing hook 1 X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

8

PAGE 58
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 4 - F R A M E  A N D  R O O F  S T R U C T U R E

F R A M E  A S S E M B LY



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2160100003 Roof panel asm 1 X X X

2 G2160100502 Sealing rear, roof panel 1 X X X X X

3 G2151301000 End plug, roof pillar RH 1 X X X X

4 G2151300900 End plug, roof pillar LH 1 X X X X

5 G2151000001 Roof structure GC1,LS1asm. 1 X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 59
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 4 - F R A M E  A N D  R O O F  S T R U C T U R E

R O O F  P A N E L  A S S E M B LY  2  S E A T E R



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2160104002 Roof panel Courtesy 1 X

2 G2142104200 Trim, roof Courtesy 1 X

3 G2151000300 Roof Alu-structure, Courtesy 1 X

4 G2151300900 End plug, roof pillar LH 1 X X X X X

5 G2160100502 Rubber seal 1 X X X X X

6 G2151301000 End plug, roof pillar RH 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 60
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 4 - F R A M E  A N D  R O O F  S T R U C T U R E

R O O F  P A N E L  A S S E M B LY  C O U R T E S Y



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2160160103 Roof panels asm 1 X

2 G2155160202 A-pillar RH 1 X

3 G2155160102 A-pillar LH 1 X

4 G2155260000 B-pillar asm 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 61
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 4 - F R A M E  A N D  R O O F  S T R U C T U R E

R O O F  P A N E L  A S S E M B LY  G O L F - C A R



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2155160301 A-pillar mounting bolt 1 X

2 G1199201100 Washer, M10, DIN125/ISO7089 1 0 X

3 G1199100700 Nut, M10, DIN985/ISO7040 10 X X X X X

4 G1199201200 Washer M12, DIN125/ISO7089 1 0 X X X X X

5 G1199005300 Bolt, M12x35, DIN931/ISO4014 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

4

5

2 3
1

PAGE 62
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 4 - F R A M E  A N D  R O O F  S T R U C T U R E

A - P I L L A R  M O U N T I N G  P A R T S



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G1199027100 Bolt M6x12 10 X

2 G1199000500 Bolt, M5x16, Würth ISO 7380 1 0

3 G1199027100 Bolt, M6x20, A2, DIN7991/ISO10642 X X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

1

2
1

3

PAGE 63
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 4 - F R A M E  A N D  R O O F  S T R U C T U R E

R O O F  P A N E L  M O U N T I N G  P A R T S



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G1199002300 Bolt, M6x20, A2, DIN7991/ISO10642 10 X X X X X

2 G1199700800 Rivet, 6,4 - 17, Hemlok 10 X X X X

3 G1199201200 Washer M12, DIN125 10 X X X X X

4 G1199007200 Bolt M12x45, DIN 933 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 64
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 4 - F R A M E  A N D  R O O F  S T R U C T U R E

F R A M E  M O U N T I N G  P A R T S



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2151400500 A-pillar, roadster asm 1 X X X

2 G1199700800 Rivet, 6,4 - 17, Hemlok 10 X X X X

3 G1199201200 Washer M12, DIN125 10 X X X X X

4 G1199007200 Bolt M12x45, DIN 933 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 65
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 4 - F R A M E  A N D  R O O F  S T R U C T U R E

R O A D S T E R  A - P I L L A R  A S S E M B LY



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2151401101 Roadster seat bracket LH 1 X X X X

2 G2151401201 Roadster seat bracket RH 1 X X X X

3 G2151401300 Roadster, B-pillar, asm 1 X X X X

4 G2151401900 Roadster 2+2 seat bracket RH 1 X X X X

5 G2151401800 Roadster 2+2 seat bracket RH 1 X X X X

6 G2151401600 Roadster 2+2 B-pillar 1 X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 66
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 4 - F R A M E  A N D  R O O F  S T R U C T U R E

R O A D S T E R  B - P I L L A R  A S S E M B LY



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G1199100900 Nut, M6, DIN 985/ISO 7040 10 X X X X

2 G1199200900 Washer, M6, A2,  ISO 7089/DIN 125, black 10 X X X X

3 G1199013200 Bolt, M6x16, DIN 7991, Delta seal black 10 X X X X

4 G1199009500 Bolt, M6x25, DIN 7380-1, Delta seal blac 10 X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 67
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 4 - F R A M E  A N D  R O O F  S T R U C T U R E

R O A D S T E R  S E A T  B R A C K E T  A S S E M B LY



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2160200101 Air scoop panel 1 X X X X

2 G2160203001 Sealing, air scoop 1 X X X X

3 G1199004700 Bolt, M6x12, Gloss Black, DIN 603 10 X X X X

4 G2160200301 Air scoop hinge LH 1 X X X X

5 G2160200401 Air scoop hinge RH 1 X X X X

6 G1199200300 Washer, M6, A2, DIN 9021/ISO 7093 1 0 X X X X

7 G1199100601 Nut, M6, DIN 439/ISO4035 10 X X X X

8 G2160200501 Air scoop hing, outer LH 1 X X X X

9 G2160200601 Air scoop hing, outer RH 1 X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 68
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 4 - F R A M E  A N D  R O O F  S T R U C T U R E

A I R  S C O O P  P A N E L  A N D  H I N G E S



1

PAGE 69
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 4 - F R A M E  A N D  R O O F  S T R U C T U R E

A I R  S C O O P  H A N N D L E  A S S E M B LY

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2160210000 Airscoop handle kit 1 X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2161200401 Cover, cooler 1 X X X X X

2 G2161200600 Cover RH, frame 1 X X X X

3 G2161201400 Cover RH, frame 1 X

4 G2161200500 Cover LH, frame 1 X X X X

5 G2161201500 Cover LH, frame 1 X

6 G2161200900 Storage net for bonnet area 1 X X X X X

7 G2161200803 Storage box, front inner cutted 1 X X X X X

8 G2161200300 Storage box, front outer 1 X X X X X

9 G1199701400 Black clips (small qty 10) 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

2
3

1

6

4
5

7

9

8

PAGE 70
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 5 - F R O N T  B O D Y  A N D  P A N E L S

B O N N E T  I N N E R  P A N E L S

15-Front body and panels



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2161304001 Bonnet, unpainted 1 0 X X X X X

2 G2161302503 Gasket Bonnet 1 X X X X X

3 G1199003101 Bolt, M6x12, DIN7985/ISO7045 1 0 X X X X X

4 G2161400201 Front panel, unpainted 1 X X X X X

5 G1199001400 Screw, D5x12, Black ,Delta PT   WN 5451 1 0 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 71
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 5 - F R O N T  B O D Y  A N D  P A N E L S

B O N N E T  A N D  F R O N T  P A N E L



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2161300400 Bonnet hinge, RH 1 X X X X X

2 G2161300301 Bonnet hinge, LH 1 X X X X X

3 G1199000800 Bolt, M6x20, Black, DIN 7985/ISO7045 10 X X X X X

4 G2161301800 Striker plate asm 1 X X X X X

5 G1199000700 Bolt, M6x10, DIN7985/ISO7045 10 X X X X X

6 G2161302300 Actuator lock, bonnet 1 X X X X X

7 G2161700502 Wire long 1 X X X X X

8 G2161700401 Wire short 1 X X X X X

9 G2161700301 Actuator bracket asm. 1 X X X X X

1 0 G2161300201 Lock, bonnet 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 72
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 5 - F R O N T  B O D Y  A N D  P A N E L S

B O N N E T  H I N G E S  A N D  L O C K



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2161400501 Panel front inner center, unpainted 1 X X X X X

2 G2161402100 Left bracket for center panel 1 X X X X X

3 G2161402200 Right bracket for center panel 1 X X X X X

4 G2140102400 Fastening panel center 1 X X X X X

5 G1199001400 Screw, D5x12, Black ,Delta PT   WN 5451 10 X X X X X

6 G1199003101 Bolt, M6x12, DIN7985/ISO7045 10 X X X X X

7 G2161401501 Panel front inner LH 1 X X X X X

8 G2161401601 Panel front inner RH 1 X X X X X

9 G2146101001 Floor mat edge profile 1 X X X X X

1 0 G1199704300 Plastic rivet 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

10

PAGE 73
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 5 - F R O N T  B O D Y  A N D  P A N E L S

I N N E R  P A N E L S



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2161500102 Cover, water drainage 1 X X X X X

2 G1199705000 Bushing, rubber 10 X X X X X

3 G1199001600 Bolt, D5x16, Black, Altracs WN5154 10 X X X X X

4 G2161500201 Bushing, water drainage 1 X X X X X

5 G1199705101 Mounting hole plug 1 X X X

6 G1199705400 Nylon Locknut 1 X X X X X

7 G2161500300 Hose, water drainage 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 74
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 5 - F R O N T  B O D Y  A N D  P A N E L S

W A T E R  D R A I N A G E



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2161600401 Wheel arch liner, front RH 1 X X X X X

2 G2161600301 Wheel arch liner, front LH 1 X X X X X

3 G1199704400 Rivet, d4,8 D9,5 L16, Al/St, black 10 X

4 G2161600902 Mud guard, front 1 X

5 G1199001600 Bolt, D5x16, Black, Altracs WN5154 10 X X X X X

6 G2161600802 Support asm, mud guard, front RH 1 X

7 G2161600702 Support asm, mud guard, front LH 1 X

8 G1199011200 Bolt, M10x1,25x50, DIN 960 8.8, Zn/Cr3, Precoat 10 X

9 G1199701400 Black clips (small qty 10) 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

6
7

8 9

PAGE 75
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 5 - F R O N T  B O D Y  A N D  P A N E L S

F R O N T  W H E E L  A R C  A N D  M U D G U A R D S



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2162100903 Panel loading area LH 1 X X X X X

2 G2162101003 Panel, loading area RH 1 X X X X X

3 G1199002300 Bolt, M6x20, A2, DIN7991/ISO10642 10 X X X X X

4 G1199006900 Bolt, M5x30, A2, DIN7991/ISO10642 10 X X X X X

5 G2162400302 Rear mudguard LH 1 X X X X X

6 G2162200202 Trim, bumber rear 1 X X X X X

7 G2162400402 Rear mudguard RH 1 X X X X X

8 G1199000900 Bolt, M8x16, A2, DIN7985/ISO7045 10 X X X X X

9 G2162700300 License plate bracket LSV 1 X

10 G2162700402 Rear license plate bracket (Monaco) 1 X

11 G2162700500 License Plate Light 1 X

12 G1199701400 Black clips (small qty 10) 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 76
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 6 - R E A R  B O D Y  A N D  P A N E L S

R E A R  M U D G U A R D S  A N D  P A N E L S



PAGE 77
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 6 - R E A R  B O D Y  A N D  P A N E L S

R E A R  W H E E L  A R C  A N D  P R O T E C T O R

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2162401502 Rear splash guard LH 1 X X X X

2 G2162400500 Wheel arch liner, rear LH 1 X X X X X

3 G2162400600 Wheel arch liner, rear RH 1 X X X X X

4 G2162401602 Rear splash guard RH 1 X X X X

5 G1199001000 Screw, 4.8x16, black, DIN 7981C/ ISO 704 10 X X X X

6 G1199001100 Screw, D4x10, Black, Delta PT WN 5451 10 X X X X X

7 G1199001700 Bolt, D5x20, Black, Altracs WN5151 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2162101101 Panel, seat, unpainted 1 X X X X X

2 G2162100200 Panel, rear body RH, unpainted 1 X X X X X

3 G2162100100 Panel, rear body LH, unpainted 1 X X X X X

4 G1199001600 Bolt, D5x16, Black, Altracs WN5154 10 X X X X X

5 G2162200101 Bumber rear, unpainted 1 X X X X X

6 G1199100100 Nut, D4,8, Sheet Metal 10 X X X X X

7 G1199001100 Screw, D4x10, Black, Delta PT WN 5451 10 X X X X X

8 G1199002300 Bolt, M6x20, A2, DIN7991/ISO10642 10 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 78
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 6 - R E A R  B O D Y  A N D  P A N E L S

R E A R  B O D Y  P A N E L S



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2163200100 Entry panel 1 X X X X X

2 G2163100600 End plug, sill cover rear RH 1 X

3 G2163100500 End plug, sill cover rear LH 1 X

4 G1199701100 Breakstem rivet, D4,8 D9,5 L25, 10 X X X X X

5 G2163100202 Sill cover, RH 1 X X X X

6 G2163100102 Sill cover, LH 1 X X X X

7 G2163100400 End plug, sill cover front RH 1 X X X X X

8 G1199001700 Bolt, D5x20, Black, Altracs WN5151 10 X X X X X

9 G2163100300 End plug, sill cover front LH 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 79
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 6 - R E A R  B O D Y  A N D  P A N E L S

S I L L  C O V E R  A N D  E N T R Y  P A N E L S



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2163200100 Entry panel 1 X X X X X

2 G2163140600 Sill cover, Courtesy,RH 1 X

3 G2163140500 Sill cover, Courtesy,LH 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 80
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 6 - R E A R  B O D Y  A N D  P A N E L S

S I L L  C O V E R  A N D  E N T R Y  P A N E L S



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2165100200 Profile Utility box 1 X X X X X

2 G1199006200 Bolt, M6x30, A2,ISO7380 10 X X X X X

3 G2165100100 Utility box, unpainted 1 X X X X X

4 G2165100300 Bumper Utility box 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 81
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 6 - R E A R  B O D Y  A N D  P A N E L S

U T I L I T Y  B O X  A S S E M B LY



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2164200100 Rear veiw mirror 1 X X X X

2 G2164100700 Sideview mirror LH 1 X X

3 G2164100800 Sideview mirror RH 1 X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

2

3

NOTE, LSV MY 2010-2015 NEEDS AN ADDITIONAL HOLE INORDER FOR THE MIRROR TO FIT CORRECTLY.

PAGE 82
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 7 - W I N D S C R E E N  A N D  M I R R O R S

S I D E  A N D  R E A R  V I E W  M I R R O R S



PAGE 83
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 7 - W I N D S C R E E N  A N D  M I R R O R S

F R O N T  W I N D S C R E E N

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2170200100 Sealing, windscreen 1 X X X X

2 G2170100103 Windscreen 1 X X

3 G2170100203 Windscreen with Heat 1 X X

4 G2170200200 Sealing roadster 1 X X X

5 G2170100500 Roadster Windscreen 1 X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



1

2 2

3

PAGE 84
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 7 - W I N D S C R E E N  A N D  M I R R O R S

F R O N T  W I N D S C R E E N

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2170160102 Foldable windshield asm 1 X

2 G2170161400 Rubber trim side, L=900mm 1 X

3 G2170161300 Rubber trim bottom, L=1110mm 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 85
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 7 - W I N D S C R E E N  A N D  M I R R O R S

F R O N T  W I N D S C R E E N  B R A C K E T S

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G1199027000 Bolt, M5X12, DIN7991, Delta seal black 10 X

2 G1199103200 Nut,M5 black, DIN1587 1 0 X

3 G2170160702 Windshield bracket nut 1 X

4 G2170161204 Windshield handle 1 X

5 G2170161000 Potmagnet M5, Ø29 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

3

1

2

4

5



1
2

3 4
5

7

8

9 7 10

11

2 12

6

PAGE 86
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 7 - W I N D S C R E E N  A N D  M I R R O R S

F R O N T  W I N D S C R E E N  M O U N T I N G  P A R T S

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2170160901 Foam for windshield bracket 5mm 1 X

2 G2170161101 Steel plate for pot magnet 1 X

3 G2170161000 Potmagnet M5, Ø29mm 1 X

4 G2170661600 Windshield bracket upper (III) 1 X

5 G1199003000 Bolt, M5X10, Black, ISO7380 10 X

6 G1199027200 M5X08, DIN7991, Delta seal black 1 0 X

7 G1199027300 Bolt, M5X16, DIN7500C, Black 10 X

8 G2170660603 Windshield bracket top (I) 1 X

9 G2170160801 Foam for windshield bracket 10mm 1 X

10 G1199003300 Bolt,M5X12, Din7500C black 1 0 X

11 G2170160503 Windshield bracket bottom (II) 1 X

12 G1199027000 Bolt, M5X12, DIN7991, Delta seal black 10 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2171100101 Bag Holder 1 X X X X X

2 G2151401500 Roadster bagholder 1 X X X X X

3 G2171100601 Lock part hole 1 X X X X X

4 G1199002800 Bolt, M6x16, A2, DIN 7985/7045 10 X X X X X

5 G1199000200 Bolt, M6X12,A2,DIN912/ISO4762 10 X X X X X

6 G2171101201 Bag holder strap asm 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 87
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L  1 8 - M U LT I H O L D E R  B A R

B A G  H O L D E R  A S S E M B LY



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2171200000 Tail gate 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y
1

PAGE 88
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L  1 8 - M U LT I H O L D E R  B A R

T A I L G A T E  K I T



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2161401800 Mounting plate, front lamp, asm 1 X X X X X

2 G1199001100 Screw, D4x10, Black, Delta PT WN 5451 10 X X X X X

3 G2172200101 Head lamp 1 X X X X

4 G2161401700 Bracket front lamp 1 X X X X X

5 G1199100601 Nut, M6, Black, DIN439/ISO4035 10 X X X X X

6 G2172101000 Bulb H9 (With socket for headlights) 1 X

7 G2172200200 Front lamp EURO, socket 1 X X X X X

8 G2172100900 Headlamp bulb, H7, Monaco 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

4

5

6 7 8

PAGE 89
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 9 - F R O N T  A N D  R E A R  L I G H T S

H E A D  L A M P  A S S E M B LY



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2172100500 Turn signal lamp, front 1 X

2 G2172101600 Front pos. lamp, Hella 1 X

3 G2161401400 Mounting plate indicator 1 X

4 G1199008200 Screw, D4x8, Black, Delta PT WN 5451 10 X X X X X

5 G1199001100 Screw, D4x10, Black, Delta PT WN 5451 10 X X X X X

6 G2172102100 Turn signal lamp (LED) 1 X X X X

7 G2172102000 Indicator holder RH 1 X

8 G2172101900 Indicator holder LH 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 90
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 9 - F R O N T  A N D  R E A R  L I G H T S

I N D I C A T O R  L A M P  A S S E M B LY



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2173100200 Rear lamp Europe 1 X

2 G2173100300 Indicator insert, rear, Europe 1 X

3 G2173101402 Rear lamp housing 10 X

4 G1199001100 Screw, D4x10, Black, Delta PT WN 5451 1 X X X X X

5 G2175600500 Reflex rear Europe 1 X

6 G2175600900 Rear reflector holder 1 X

7 G2173100100 Rear lamp, US 1 X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 91
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 1 9 - F R O N T  A N D  R E A R  L I G H T S

R E A R  L A M P  A S S E M B LY



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2175100100 Garia Emblem 1 X X X X X

2 G2175200100 Anders Lynge Emblem 1 X X X X X

3 G2175600200 Reflex side & front LSV 1 X

4 G2175600101 Reflex rear, LSV 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 92
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 0 - E M B L E M S  A N D  L A B E L S

E M B L E M S  A N D  R E F L E C T O R S



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2175500003 Warning label asm. 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

Made in Denmark

1

PAGE 93
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 0 - E M B L E M S  A N D  L A B E L S

W A R N I N G  L A B E L S



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2175500101 Dashboard label, 2-seater 1 X X X X

2 G2175501301 Dashboard label, 4-seater 1 X X X X X

3 G2175540001 Dashboard label, Courtecy +2 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

1

2

3

PAGE 94
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 0 - E M B L E M S  A N D  L A B E L S

D A S H B O A R D  W A R N I N G  L A B E L S



PAGE 95
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 1 - E L E C T R I C A L  E Q U I P M E N T  A N S  S W I T C H E S

W I N D S C R E E N  W I P E R  A N D  W A S H E R

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2174100300 Wiper blade 1 X X X X

2 G2174100500 Wiper Motor Cover asm 1 X X X X

3 G2174100100 Wiper arm 1 X X X X

4 G2174100400 Wiper motor 1 X X X X

5 G2174700300 Bracket, water reservoir 1 X X X X

6 G2174400100 Water reservoir and pump 1 X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 96
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 1 - E L E C T R I C A L  E Q U I P M E N T  A N S  S W I T C H E S

D R I V E R  I N F O R M A T I O N

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2180100100 Indicator arm, Golf car and LSV 1 X

2 G2180100400 Indicator arm, Monaco and VIA 1 X X X X

3 G2180100203 Instrument cluster 1 X X X X X

4 G2180120000 Mini cluster housing asm 1 X X

5 G2180110000 Mini cluster 1 X X

6 G2180201201 Switch, Hazard light 1 X X X X X

7 G2191100100 Dashboard charger plug 1 X X X X X

8 G2191100300 12v output plug 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

4 5

6 7 8



PAGE 97
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 1 - E L E C T R I C A L  E Q U I P M E N T  A N S  S W I T C H E S

K E Y  S W I T C H 

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2180200900 Switch, heated windscreen 1 X X X X

2 G2180201000 Switch, Wiper/washer 1 X X X X

3 G2180200800 Switch, ON-OFF, cooler, Interior light 1 X X X X X

4 G2180200601 Knob, switch dashboard 1 X X X X X

5 G2180200100 Ignition switch standard 1 X X X X

6 G2180201700 Unique Key (Security option) 1 X

7 G2180200200 Set of 2 keys for Garia Golf Car 2 X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 98
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 1 - E L E C T R I C A L  E Q U I P M E N T  A N S  S W I T C H E S

M A I N  S W I T C H  A N D  S I G N A L S

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2180200500 Switch, main power 1 X X X X X

2 G2180200401 Switch, towing 1 X X X X X

3 G2191500100 Horn 1 X X X X X

4 G2191301100 Reverse Warning Device 1 X X X

5 G2191300300 Reverse Warning Device 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 99
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 1 - E L E C T R I C A L  E Q U I P M E N T  A N S  S W I T C H E S

T H R O T T L E  B O X  A S S E M B LY

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2191400100 Throttle potentiometer 1 X

2 G2191400401 Throttle potentiometer 1 X X X X

3 G2191400301 Throttle box lever 1 X X X X X

4 G2191400200 Throttle box bar 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 100
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 1 - E L E C T R I C A L  E Q U I P M E N T  A N S  S W I T C H E S

B A T T E R Y  A N D  C H A R G E R  C A B L E S

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2190203402 Harness Battery power cables L=125 1 X X X X X

2 G2190200302 Harness Battery power cables L=105 1 X X X X X

3 G2191300401 Battery temp sensor 1 X X X X X

4 G2190202200 Charger cable 3,5m, EU 1 X X X X X

5 G2190205200 Charger cable 3,5m, UK 1 X X X X X

6 G2190202100 Charger cable 11.5ft,  U.S. 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



6

7
8

PAGE 101
G2198200504 - GARIA SERVICE PARTS MANUAL

S E R V I C E  P A R T S  M A N U A L 2 2 - 2 + 2  A S S E M B LY

2 + 2  B A S E  A S S E M B LY

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2145104503 Backrest support bracket LH 1 X X X X X

2 G2145103401 Backrest support, upper 1 X X X X X

3 G2145104401 2+2 Backrest support, lower 1 X X X X X

4 G2145104603 Backrest support bracket RH 1 X X X X X

5 G2145100600 Rear seat base assembly, EU1 1 X X

6 G2145100700 Rear seat base assembly GC1,LS1 1 X X X X

7 G2145201003 Rear platform support arm 1 X X

8 G2145200803 Rear platform support arm 1 X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 102
G2198200504 - GARIA SERVICE PARTS MANUAL

S E R V I C E  P A R T S  M A N U A L 2 2 - 2 + 2  A S S E M B LY

2 + 2  P L A T F O R M  A N D  H A N D R A I L

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2145300001 2+2 Handrail, Monaco and VIA 1 X X

2 G2145301000 2+2 Handrail, LSV and Golf 1 X X X

3 G2145200000 Rear platform complete asm 1 X X X X X

4 G2162700500 License Plate Light 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 103
G2198200504 - GARIA SERVICE PARTS MANUAL

S E R V I C E  P A R T S  M A N U A L 2 2 - 2 + 2  A S S E M B LY

2 + 2  S E A T B E LT  A N D  B - P I L L A R S
M O N A C O  A N D  V I A 

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2151201602 2+2 B-pillar Monaco and VIA RH 1 X X

2 G2151201502 2+2 B-pillar Monaco and VIA LH 1 X X

3 G2144301400 Retractor, 2-point, EU 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 104
G2198200504 - GARIA SERVICE PARTS MANUAL

S E R V I C E  P A R T S  M A N U A L 2 2 - 2 + 2  A S S E M B LY

2 + 2  S E A T B E LT  A N D  B - P I L L A R S
L S V ,  G O L F  C A R

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2151201702 2+2 B-pillar LH and RH, Golf car and LSV 1 X X X

2 G2144301700 Retractor, 2-point, LSV LH 1 X X X X

3 G2144301800 Retractor, 2-point, LSV RH 1 X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 105
G2198200504 - GARIA SERVICE PARTS MANUAL

S E R V I C E  P A R T S  M A N U A L 2 2 - 2 + 2  A S S E M B LY

2 + 2  G O L F B A G  A T T A C H M E N T

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2171300600 Top cover, bagholder top 1 X X X X X

2 G2171301900 Strap bagholder 2+2 1 X X X X X

3 G2171300001 2+2 Golf Bag Attachment 1 X X X X X

4 G2171301200 Top cover, bagholder bottom 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 106
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 3 - N E W  Y O R K  K I T  A S S E M B LY

F R O N T  L I G H T S  N Y  K I T

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2172102500 NYC kit, Front indicator 1 X

2 G2172102400 NYC kit, Indicator bracket RH 1 X

3 G2172102300 NYC kit, Indicator bracket LH 1 X

4 G2175601000 NYC kit, Reflector, Amber 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 107
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 3 - N E W  Y O R K  K I T  A S S E M B LY

R E A R  L I G H T S  N Y  K I T

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2175601100 NYC kit, Reflector, RED 1 X

2 G2162700600 NYC kit, License plate bracket 1 X

3 G2162700800 NYC kit, License Plate Light 1 X

4 G2162700700 NYC kit, Backup light bracket 1 X

5 G2162701000 NYC kit, Bracket, Backup light 2+2 1 X

6 G2162700900 NYC kit, Backup light 1 X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2190100400 Fuse, 30A midi 10 X X X X X

2 G2190100900 Fuse, 1A midi 10 X X X X X

3 G2190100500 Fuse, 5A mini 10 X X X X X

4 G2190100600 Fuse, 7,5A mini 10 X X X X X

5 G2190100700 Fuse, 10A mini 10 X X X X X

6 G2190100800 Fuse, 15A mini 10 X X X X X

7 G2190100300 Fuse 250A mega 1 X X X X X

8 G2191200600 Relay, micro 12 VDC 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y

PAGE 108
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 4 - W I R E H A R N E S S  A N D  F U S E S

F U S E  A N D  R E L A Y S



1 2

3

PAGE 109
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 4 - W I R E H A R N E S S  A N D  F U S E S

M A I N  H A R N E S S  W I R E H A R N E S S

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2190202901 Harness, main complete (GC1,LS1) 1 X

2 G2190204308 Harness, main complete (EU1) 1 X X X X

3 G2190203302 Motor harness 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 110
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 4 - W I R E H A R N E S S  A N D  F U S E S

1

2

D A S H B O A R D  W I R E H A R N E S S

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2190203803 Harness, dashboard complete (GC1,LS1) 1 X

2 G2190206701 Harness, Dashboard Complete (EU1) 1 X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 111
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 5 - M I S C E L L A N E O U S

R E P A I R  P A I N T  K I T

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2199810300 Paint repair kit (LY9C - White) 1 X X X X X

2 G2199810400 Paint repair kit (850 - Cream-white) 1 X X X X X

3 G2199810500 Paint repair kit (322-Red) 1 X X X X X

4 G2199810600 Paint repair kit (910 - Black) 1 X X X X X

5 G2199810700 Paint repair kit (740 - grey) 1 X X X X X

6 G2199810800 Paint repair kit (LS6T - Green) 1 X X X X X

7 G2199810900 Paint repair kit ( 522 - Blue) 1 X X X X X

8 G2199811000 Paint repair kit (720 - Topaz) 1 X X X X X

9 G2199811100 Paint repair kit (A7W - Silver) 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



1

2

3

4

5

PAGE 112
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 5 - M I S C E L L A N E O U S

T O O L S  A N D  D I A G N O S T I C S

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2112100500 Curtis Handheld programmer 1

2 G2198300500 Plastic rivet pin tool 1

3 G2112100600 Curtis USB programmer 1

4 G2198300600 Plastic rivet unpin tool 1

5 G1199707300 Cluster test cable 1

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



1

2

PAGE 113
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 5 - M I S C E L L A N E O U S

M I S C E L L A N E O U S  A N D  A C C E S S O R I E S

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2114500200 Waterpump/handpump 1 X X X X X

2 G2144301500 2+2, Rear seat belt extension set 2 X X X X X

G2145505100 2 Seater Weather Enclosure 1

G2145507100 2+2 Weather Enclosure 1

G2145506100 Golf Bag cover 1

G2145500400 Car Cover 1

G2145500500 Car Cover 2+2 1

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



1 2

3 

PAGE 114
G2198200504 - GARIA SERVICE PARTS MANUAL

 0 2 - D R I V E  L I N ES E R V I C E  P A R T S  M A N U A L 2 5 - M I S C E L L A N E O U S

F L O O R  M A T S

D R A W I N G 
N U M B E R

S P A R E - P A R T S 
N U M B E R

D E S C R I P T I O N
Q T Y .  I N 

P A C K A G E

1 G2146400100 Carpet, Front floor, 2 seater 1 X X X X

2 G2146400200 Carpet, Front floor, Courtesy 1 X

3 G2146400300 Carpet, Rear floor 1 X X X X X

G
O

L F  C
A

R 

M
Y  -

2 0 1 6
G

O
L F  C

A
R 

M
Y  2

0 1 6 -
M

O
N

A
C

O
V

I AC
O

U
R

T E
S

Y



PAGE 115
G2198200504 - GARIA SERVICE PARTS MANUAL

 I N D E XS E R V I C E  P A R T S  M A N U A L

2 + 2 
2 + 2  B a c k r e s t ,  C h e r r y � 4 2
2 + 2  B a c k r e s t ,  O a k � 4 0
2 + 2  B a c k r e s t  s u p p o r t ,  l o w e r � 1 0 1
2 + 2  B a c k r e s t ,  W a l n u t � 4 1
2 + 2  B - p i l l a r  L H  a n d  R H ,  G o l f  c a r  a n d  L S V �1 0 4
2 + 2  B - p i l l a r  M o n a c o  a n d  V I A  L H � 1 0 3
2 + 2  B - p i l l a r  M o n a c o  a n d  V I A  R H � 1 0 3
2 + 2  G o l f  B a g  A t t a c h m e n t � 1 0 5
2 + 2  H a n d r a i l ,  L S V  a n d  G o l f � 1 0 2
2 + 2  H a n d r a i l ,  M o n a c o  a n d  V I A � 1 0 2
2 + 2 ,  H i n g e ,  r e a r  s e a t  c u s h i o n � 4 6
2 + 2 ,  R e a r  s e a t  b e l t  e x t e n s i o n  s e t � 1 1 3
2 + 2  s e a t  c u s h i o n ,  C h e r r y � 4 2
2 + 2  s e a t  c u s h i o n ,  O a k � 4 0
2 + 2  s e a t  c u s h i o n ,  W a l n u t � 4 1
2 + 2  W e a t h e r  E n c l o s u r e � 1 1 3
2  S e a t e r  W e a t h e r  E n c l o s u r e � 1 1 3

3
3 - w a y  a d a p t e r � 2 9
3 - w a y  a d a p t e r � 3 1

1 0 ”
1 0 ”  C o m p l e t e  w h e e l  � 2 5
1 0 ”  C o m p l e t e  w h e e l  o n  s t e e l  r i m  � 2 5
1 0 ”  R i m � 2 6
1 0 ”  T i r e  2 0 5 / 5 0 - 1 0 � 2 6

1 2 ”
1 2 ”  C h r o m e ,  d e s i g n  4 � 2 5
1 2 ”  C h r o m e  R i m � 2 6
1 2 ”  G u n  G r e y ,  d e s i g n  3 � 2 5
1 2 ”  G u n  G r e y  R i m � 2 6
1 2 ”  S i l v e r ,  d e s i g n  2 � 2 5
1 2 ”  S i l v e r  R i m � 2 6
1 2 ”  T i r e  2 0 5 / 3 0 - 1 2 � 2 6
1 2 v  o u t p u t  p l u g � 9 6

A
A - a r m  H D ,  L H ,  C o u r t e s y � 1 8
A - a r m  H D ,  R H ,  C o u r t e s y � 1 8
A c c e l e r a t o r  p e d a l � 1 2
A C - C o n t r o l l e r ,  m o t o r � 1 1
A C -  M o t o r � 8
A c t u a t o r  b r a c k e t  a s m . � 7 2
A c t u a t o r  l o c k ,  b o n n e t � 7 2
A i r s c o o p  h a n d l e � 6 9
A i r s c o o p  h a n d l e  k i t � 6 9
A i r  s c o o p  h a n d l e ,  r u b b e r  c a p � 6 9
A i r  s c o o p  h i n g e  L H � 6 8
A i r  s c o o p  h i n g e  R H � 6 8
A i r  s c o o p  h i n g ,  o u t e r  L H � 6 8
A i r  s c o o p  h i n g ,  o u t e r  R H � 6 8
A i r  s c o o p  p a n e l � 6 8
A n d e r s  L y n g e  E m b l e m � 9 2
A - p i l l a r  L H � 6 1
A - p i l l a r  m o u n t i n g  b o l t � 6 2
A - p i l l a r  R H � 6 1
A - p i l l a r ,  r o a d s t e r  a s m � 6 5
A r m r e s t  L H � 3 8
A r m r e s t  R H � 3 8

B
B a c k r e s t  s p o r t  C h e r r y � 4 2
B a c k r e s t  s p o r t   O a k � 4 0
B a c k r e s t  s p o r t  W a l n u t � 4 1
B a c k r e s t  ( s t a n d a r d )  C h e r r y � 4 2
B a c k r e s t  ( s t a n d a r d )  O a k � 4 0
B a c k r e s t  ( s t a n d a r d )  W a l n u t � 4 1

B a c k r e s t  s u p p o r t  b r a c k e t  L H � 1 0 1
B a c k r e s t  s u p p o r t  b r a c k e t  R H � 1 0 1
B a c k r e s t  s u p p o r t ,  u p p e r � 1 0 1
B a g  H o l d e r � 8 7
B a g  h o l d e r  s t r a p  a s m � 8 7
B a l l h o l d e r � 4 9
B a n j o  b o l t  M 1 0 x 1 � 2 9
B a t t e r y  b o x ,  l o w e r � 5 7
B a t t e r y  b o x ,  u p p e r � 5 7
B a t t e r y  t e m p  s e n s o r � 1 0 0
B l a c k  c l i p s  ( s m a l l  q t y  1 0 ) � 7 0
B l a c k  c l i p s  ( s m a l l  q t y  1 0 ) � 7 5
B l a c k  c l i p s  ( s m a l l  q t y  1 0 ) � 7 6
B l e e d i n g  s c r e w  f r o n t  i n c l  d u s t  c a p � 2 8
B o l t ,  D 5 x 1 6 ,  B l a c k ,  A l t r a c s  W N 5 1 5 4 � 74
B o l t ,  D 5 x 1 6 ,  B l a c k ,  A l t r a c s  W N 5 1 5 4 � 7 5
B o l t ,  D 5 x 1 6 ,  B l a c k ,  A l t r a c s  W N 5 1 5 4 � 7 8
B o l t ,  D 5 x 2 0 ,  B l a c k ,  A l t r a c s  W N 5 1 5 1 � 7 7
B o l t ,  D 5 x 2 0 ,  B l a c k ,  A l t r a c s  W N 5 1 5 1 � 7 9
B o l t ,  M 5 X 1 0 ,  B l a c k ,  I S O 7 3 8 0 � 8 6
B o l t , M 5 X 1 2 ,  D i n 7 5 0 0 C  b l a c k � 8 6
B o l t ,  M 5 X 1 2 ,  D I N 7 9 9 1 ,  D e l t a  s e a l  b l a c k � 8 5
B o l t ,  M 5 X 1 2 ,  D I N 7 9 9 1 ,  D e l t a  s e a l  b l a c k � 8 6
B o l t ,  M 5 X 1 6 ,  D I N 7 5 0 0 C ,  B l a c k � 8 6
B o l t ,  M 5 x 1 6 ,  W ü r t h  I S O  7 3 8 0 � 5 0
B o l t ,  M 5 x 1 6 ,  W ü r t h  I S O  7 3 8 0 � 6 3
B o l t ,  M 5 x 3 0 ,  A 2 ,  D I N 7 9 9 1 / I S O 1 0 6 4 2 � 7 6
B o l t ,  M 6 x 1 0 ,  D I N 7 9 8 5 / I S O 7 0 4 5 � 3 4
B o l t ,  M 6 x 1 0 ,  D I N 7 9 8 5 / I S O 7 0 4 5 � 7 2
B o l t  M 6 x 1 2 � 6 3
B o l t ,  M 6 x 1 2 ,  8 . 8 ,  I S O  7 3 8 0  ,  P r e c o a t  2 � 6 9
B o l t ,  M 6 X 1 2 , A 2 , D I N 9 1 2 / I S O 4 7 6 2 � 1 6
B o l t ,  M 6 X 1 2 , A 2 , D I N 9 1 2 / I S O 4 7 6 2 � 8 7
B o l t ,  M 6 x 1 2 ,  A 2 ,  I S O 7 0 4 5 / I S O 1 4 5 8 3 T X � 3 2
B o l t ,  M 6 x 1 2 ,  D I N 7 9 8 5 / I S O 7 � 3 4
B o l t ,  M 6 x 1 2 ,  D I N 7 9 8 5 / I S O 7 0 4 5 � 3 6
B o l t ,  M 6 x 1 2 ,  D I N 7 9 8 5 / I S O 7 0 4 5 � 5 1
B o l t ,  M 6 x 1 2 ,  D I N 7 9 8 5 / I S O 7 0 4 5 � 7 1
B o l t ,  M 6 x 1 2 ,  D I N 7 9 8 5 / I S O 7 0 4 5 � 7 3
B o l t ,  M 6 x 1 2 ,  G l o s s  B l a c k ,  D I N  6 0 3 � 6 8
B o l t ,  M 6 x 1 6 ,  A 2 ,  D I N  7 9 8 5 / 7 0 4 5 � 5 5
B o l t ,  M 6 x 1 6 ,  A 2 ,  D I N  7 9 8 5 / 7 0 4 5 � 8 7
B o l t ,  M 6 x 1 6 ,  D I N  7 9 9 1 ,  D e l t a  s e a l  b l a c k � 6 7
B o l t ,  M 6 x 2 0 ,  A 2 ,  D I N 7 9 8 5 / I S O 7 0 4 5 � 3 8
B o l t ,  M 6 x 2 0 ,  A 2 ,  D I N 7 9 8 5 / I S O 7 0 4 5 � 4 5
B o l t ,  M 6 x 2 0 ,  A 2 ,  D I N 7 9 9 1 / I S O 1 0 6 4 2 � 4 6
B o l t ,  M 6 x 2 0 ,  A 2 ,  D I N 7 9 9 1 / I S O 1 0 6 4 2 � 5 7
B o l t ,  M 6 x 2 0 ,  A 2 ,  D I N 7 9 9 1 / I S O 1 0 6 4 2 � 6 3
B o l t ,  M 6 x 2 0 ,  A 2 ,  D I N 7 9 9 1 / I S O 1 0 6 4 2 � 6 4
B o l t ,  M 6 x 2 0 ,  A 2 ,  D I N 7 9 9 1 / I S O 1 0 6 4 2 � 7 6
B o l t ,  M 6 x 2 0 ,  A 2 ,  D I N 7 9 9 1 / I S O 1 0 6 4 2 � 7 8
B o l t ,  M 6 x 2 0 ,  B l a c k ,  D I N  7 9 8 5 / I S O 7 0 4 5 � 1 1
B o l t ,  M 6 x 2 0 ,  B l a c k ,  D I N  7 9 8 5 / I S O 7 0 4 5 � 3 9
B o l t ,  M 6 x 2 0 ,  B l a c k ,  D I N  7 9 8 5 / I S O 7 0 4 5 � 6 9
B o l t ,  M 6 x 2 0 ,  B l a c k ,  D I N  7 9 8 5 / I S O 7 0 4 5 � 7 2
B o l t ,  M 6 x 2 0 ,  G l o s s  B l a c k ,  D I N  6 0 3 � 6 9
B o l t ,  M 6 x 2 5 ,  8 . 8 ,  I S O  7 3 8 0 � 1 7
B o l t ,  M 6 x 2 5 ,  b l a c k ,  D I N 9 1 2 / I S O 4 7 6 2 � 3 2
B o l t ,  M 6 x 2 5 ,  b l a c k ,  D I N 9 1 2 / I S O 4 7 6 2 � 5 7
B o l t ,  M 6 x 2 5 ,  D I N  7 3 8 0 - 1 ,  D e l t a  s e a l  b l a c � 6 7
B o l t ,  M 6 x 3 0 ,  8 . 8 ,  I S O 7 3 8 0 � 1 0
B o l t ,  M 6 x 3 0 ,  8 . 8 ,  I S O 7 3 8 0 � 1 7
B o l t ,  M 6 x 3 0 ,  A 2 , I S O 7 3 8 0 � 8 1
B o l t ,  M 8 x 1 6 ,  A 2 ,  D I N 7 9 8 5 / I S O 7 0 4 5 � 7 6
B o l t ,  M 8 x 2 0 ,  A 2 ,  D I N 7 9 8 5 / I S O 7 0 4 5 � 3 8
B o l t ,  M 8 X 2 0 ,  D I N 7 9 8 5 / I S O 7 0 4 5 � 3 8
B o l t ,  M 8 x 2 5 ,  I S O 7 3 8 0 � 2 1
B o l t ,  M 8 x 3 5 ,  C a r b o n  S t e e l ,  I S O 7 0 4 5 /
I S O 1 4 5 8 3 T X � 5 8
B o l t ,  M 1 0 x 1 , 2 5 x 5 0 ,  D I N  9 6 0  8 . 8 ,  Z n / C r 3 , 
P r e c o a t � 7 5
B o l t ,  M 1 0 x 2 5 ,  1 0 . 9 ,  D I N 9 1 2 / I S O 4 7 6 2 � 1 5
B o l t ,  M 1 0 x 5 5 ,  D I N 9 3 1 / I S O 4 0 1 4 � 1 7

A L P H A B E T I C  I N D E X



PAGE 116
G2198200504 - GARIA SERVICE PARTS MANUAL

 I N D E XS E R V I C E  P A R T S  M A N U A L

B
B o l t ,  M 1 0 x 6 0 ,  D I N 9 3 1 / I S O 4 0 1 4 � 2 2
B o l t ,  M 1 0 x 6 0 ,  I S O 7 3 8 0 � 1 7
B o l t ,  M 1 0 x 7 0 ,  D I N 9 3 1 / I S O 4 0 1 4 � 1 9
B o l t ,  M 1 0 x 7 0 ,  D I N 9 3 1 / I S O 4 0 1 4 � 2 0
B o l t ,  M 1 2 x 3 5 ,  D I N 9 3 1 / I S O 4 0 1 4 � 1 5
B o l t ,  M 1 2 x 3 5 ,  D I N 9 3 1 / I S O 4 0 1 4 � 2 4
B o l t ,  M 1 2 x 3 5 ,  D I N 9 3 1 / I S O 4 0 1 4 � 6 2
B o l t  M 1 2 x 4 5 ,  D I N  9 3 3 � 6 4
B o l t  M 1 2 x 4 5 ,  D I N  9 3 3 � 6 5
B o l t ,  M 1 2 x 7 0 ,  D I N 9 3 1 / I S O 4 0 1 4 � 2 3
B o l t ,  M 1 2 x 8 0 ,  D I N 9 3 1 / I S O 4 0 1 4 � 2 4
B o l t  o n  s u p p o r t  p l a t e  k i t � 5 8
B o n n e t  h i n g e ,  L H � 7 2
B o n n e t  h i n g e ,  R H � 7 2
B o n n e t ,  u n p a i n t e d � 7 1
B - p i l l a r  a s m � 6 1
B - p i l l a r  r e i n f o r c e m e n t � 5 3
B r a c k e t  A - a r m � 1 9
B r a c k e t  A - a r m � 2 0
B r a c k e t  A - a r m  u p p e r � 1 9
B r a c k e t  A - a r m  u p p e r � 2 0
B r a c k e t  a d a p t e r  s u p p o r t  r e a r � 3 1
B r a c k e t ,  a d a p t e r  s u p p o r t  r e a r ,  C o u r t e s y � 3 1
B r a c k e t  a i r  s c o o p  h a n d l e � 6 9
B r a c k e t  b r a k e  f l u i d  c o n t a i n e r � 3 2
B r a c k e t  b r a k e  f l u i d  c o n t a i n e r  ( w i t h o u t  i n d i -
c a t o r ) � 3 2
B r a c k e t ,  c o i l o v e r  f r o n t � 1 7
B r a c k e t ,  c o i l o v e r  r e a r � 2 2
B r a c k e t  e x t e n d e d ,  A - a r m  l o w e r � 1 9
B r a c k e t  e x t e n d e d ,  A - a r m  l o w e r � 2 0
B r a c k e t  f r o n t  l a m p � 8 9
B r a c k e t ,  P a n h a r d  a x l e � 2 4
B r a c k e t  Tr a i l i n g  l i n k  L H � 2 3
B r a c k e t ,  Tr a i l i n g  l i n k  R H � 2 3
B r a c k e t ,  w a t e r  r e s e r v o i r � 9 5
B r a k e  c a l i p e r  f r o n t  ( l e f t  &  r i g h t ) � 2 8
B r a k e  d r u m � 3 0
B r a k e  f l u i d  c o n t a i n e r  ( w i t h  i n d i c a t o r ) � 3 2
B r a k e  h o s e  c l a m p � 3 2
B r a k e  h o s e  c l i p � 2 9
B r a k e  h o s e  c l i p � 3 1
B r a k e  h o s e  c o n t a i n e r  a s m � 3 2
B r a k e  h o s e  f r o n t  a s m � 2 9
B r a k e  h o s e  r e a r  a s m � 3 1
B r a k e  l i g h t  s w i t c h � 3 2
B r a k e  P a d s � 2 8
B r a k e  p e d a l � 1 2
B r a k e  p i p e  f r o n t  a s m � 2 9
B r a k e  p i p e  m a i n  f r o n t  a s m � 2 9
B r a k e  p i p e  m a i n  r e a r  a s m � 3 1
B r a k e  p i p e  m a i n  r e a r  a s m ,  C o u r t e s y � 3 3
B r a k e  p i p e  r e a r  L H  a s m � 3 1
B r a k e  p i p e  r e a r  R H  a s m � 3 1
B r a k e  s h o e  k i t � 3 0
B r e a k s t e m  r i v e t ,  D 4 , 8  D 9 , 5  L 2 5 , � 7 9
B u c k l e  2 P ,  E U ,  a s m � 5 4
B u l b  H 9  ( W i t h  s o c k e t  f o r  h e a d l i g h t s ) � 8 9
B u m b e r  r e a r ,  u n p a i n t e d � 7 8
B u m p e r  U t i l i t y  b o x � 8 1
B u s h i n g ,  r u b b e r � 74
B u s h i n g ,  w a t e r  d r a i n a g e � 5 1
B u s h i n g ,  w a t e r  d r a i n a g e � 74

C
C a r  C o v e r � 1 1 3
C a r  C o v e r  2 + 2 � 1 1 3
C a r p e t ,  F r o n t  f l o o r ,  2  s e a t e r � 1 1 4
C a r p e t ,  F r o n t  f l o o r ,  C o u r t e s y � 1 1 4
C a r p e t ,  R e a r  f l o o r � 1 1 4
C h a r g e r  c a b l e  3 , 5 m ,  E U � 1 0 0

C h a r g e r  c a b l e  3 , 5 m ,  U K � 1 0 0
C h a r g e r  c a b l e  1 1 . 5 f t ,   U . S . � 1 0 0
C h a r g e r  / C o n v e r t e r  4 8 V / 1 2 V  3 0 A � 1 4
C h a r g e r  k i t � 1 4
C i r c l i p ,  2 5 x 1 . 2 ,  D I N  4 7 1 � 8
C l i p  f o r  r o o f  t r i m � 4 8
C l i p ,  p i p e  r e t a i n i n g � 2 9
C l u s t e r  t e s t  c a b l e � 1 1 2
C o i l o v e r  b r a c k e t ,  l o w e r  A - a r m � 1 7
C o i l o v e r ,  f r o n t ,  C o u r t e s y � 1 8
C o i l o v e r ,  f r o n t  E 1 � 1 7
C o i l o v e r ,  r e a r  a s m � 2 2
C o i l o v e r ,  r e a r ,  C o u r t e s y � 2 2
C o o l e r  /  F r i d g e  l i d � 5 1
C o p p e r  w a s h e r  1 0 m m ,  1 , 5 m m � 2 9
C o v e r ,  c o o l e r � 7 0
C o v e r  L H ,  f r a m e � 7 0
C o v e r  L H ,  f r a m e � 7 0
C o v e r  p l a t e  c e n t e r � 3 5
C o v e r  p l a t e  w i t h  l o g o � 3 7
C o v e r  P l u g ,  d 3 0 ,  B l a c k � 1 3
C o v e r ,  p r o t e c t i o n  o f  b r a k e  p i p e ,  C o u r t e s y � 3 3
C o v e r ,  p r o t e c t i o n  o f  m a i n  c y l i n d e r � 3 2
C o v e r ,  p r o t e c t i o n  o f  m a i n  c y l i n d e r ,  C o u r t e s y
� 3 3
C o v e r  R H ,  f r a m e � 7 0
C o v e r  R H ,  f r a m e � 7 0
C o v e r  s t e e r i n g  c o l u m n  l o w e r � 3 5
C o v e r  s t e e r i n g  c o l u m n  u p p e r � 3 5
C o v e r  u p p e r  a n c h o r a g e � 5 3
C o v e r ,  w a t e r  d r a i n a g e � 74
C u p h o l d e r � 4 9
C u r t i s  H a n d h e l d  p r o g r a m m e r � 1 1 2
C u r t i s  U S B  p r o g r a m m e r � 1 1 2

D
D a s h b o a r d � 3 4
D a s h b o a r d ,  b o t t o m � 3 4
D a s h b o a r d  c h a r g e r  p l u g � 9 6
D a s h b o a r d  l a b e l ,  2 - s e a t e r � 9 4
D a s h b o a r d  l a b e l ,  4 - s e a t e r � 9 4
D a s h b o a r d  l a b e l ,  C o u r t e c y  + 2 � 9 4
D a s h b o a r d  L i d  u p p e r � 5 1
D C I  a d a p t o r ,  h a r n e s s  1 - 2 � 1 4

E
E l e c t r o m a g n e t i c  p a r k i n g  b r a k e � 8
E m b l e m  G a r i a � 4 4
E n d  p l u g ,  r o o f  p i l l a r  L H � 5 9
E n d  p l u g ,  r o o f  p i l l a r  L H � 6 0
E n d  p l u g ,  r o o f  p i l l a r  R H � 5 9
E n d  p l u g ,  r o o f  p i l l a r  R H � 6 0
E n d  p l u g ,  s i l l  c o v e r  f r o n t  L H � 7 9
E n d  p l u g ,  s i l l  c o v e r  f r o n t  R H � 7 9
E n d  p l u g ,  s i l l  c o v e r  r e a r  L H � 7 9
E n d  p l u g ,  s i l l  c o v e r  r e a r  R H � 7 9
E n t r y  p a n e l � 7 9
E n t r y  p a n e l � 8 0

F
F a s t e n i n g  k i t  f o r  r e a r  b r a k e  s h o e � 3 0
F a s t e n i n g  p a n e l  c e n t e r � 7 3
F i n n e d  p l u g � 5 8
F l o o r ,  f r o n t  a s m � 5 5
F l o o r  f r o n t  a s m ,  C o u r t e s y � 5 6
F l o o r  m a t  e d g e  p r o f i l e � 5 5
F l o o r  m a t  e d g e  p r o f i l e � 7 3
F l o o r ,  r e a r  a s m � 5 7
F l o o r  r e a r  a s m ,  C o u r t e s y � 5 6
F o a m  f o r  w i n d s h i e l d  b r a c k e t  5 m m � 8 6
F o a m  f o r  w i n d s h i e l d  b r a c k e t  1 0 m m � 8 6

A L P H A B E T I C  I N D E X



PAGE 117
G2198200504 - GARIA SERVICE PARTS MANUAL

 I N D E XS E R V I C E  P A R T S  M A N U A L

F o l d a b l e  w i n d s h i e l d  a s m � 8 4
F o o t  r e s t ,  C o u r t e s y � 3 9
F r a m e ,  d a s h b o a r d  a s m � 3 6
F r a m e ,  R e f r i g e r a t o r  u n i t � 3 6
F r o n t  f l o o r  b r a c k e t � 5 5
F r o n t  h u b � 2 1
F r o n t  h u b  n u t � 2 1
F r o n t  h u b  s c r e w s � 2 1
F r o n t  l a m p  E U R O ,  s o c k e t � 8 9
F r o n t  p a n e l ,  u n p a i n t e d � 7 1
F r o n t  p l a t e  a s m � 5 8
F r o n t  p o s .  l a m p ,  H e l l a � 9 0
F r o n t  s e a t  s i d e  c o v e r  L H � 3 9
F r o n t  s e a t  s i d e  c o v e r  R H � 3 9
F r o n t  w h e e l  s t u d � 2 1
F u s e ,  1 A  m i d i � 1 0 8
F u s e ,  5 A  m i n i � 1 0 8
F u s e ,  7 , 5 A  m i n i � 1 0 8
F u s e ,  1 0 A  m i n i � 1 0 8
F u s e ,  1 5 A  m i n i � 1 0 8
F u s e ,  3 0 A  m i d i � 1 0 8
F u s e  2 5 0 A  m e g a � 1 0 8
F u s e h o l d e r ,  m e g a � 1 1
F u s e h o l d e r ,  m i d i � 1 1

G
G a r i a  E m b l e m � 9 2
G a s k e t  B o n n e t � 7 1
G e a r b o x  f l a n g e /g a s k e t � 9
G e a r t u b e  b o l t s  M 8 x 2 0  I S O 4 0 1 4 � 1 0
G o l f  B a g  c o v e r � 1 1 3

H
H a n d l e � 4 4
H a n d l e  f o l d a b l e � 5 0
H a r n e s s  B a t t e r y  p o w e r  c a b l e s  L = 1 0 5 � 1 0 0
H a r n e s s  B a t t e r y  p o w e r  c a b l e s  L = 1 2 5 � 1 0 0
H a r n e s s ,  D a s h b o a r d  C o m p l e t e  ( E U 1 ) � 1 1 0
H a r n e s s ,  d a s h b o a r d  c o m p l e t e  ( G C 1 , L S 1 ) � 1 1 0
H a r n e s s ,  m a i n  c o m p l e t e  ( E U 1 ) � 1 0 9
H a r n e s s ,  m a i n  c o m p l e t e  ( G C 1 , L S 1 ) � 1 0 9
H e a d  l a m p � 8 9
H e a d l a m p  b u l b ,  H 7 ,  M o n a c o � 8 9
H i n g e  a s m � 3 6
H i n g e  l o w e r � 3 8
H i n g e  l o w e r � 4 5
H o r n � 9 8
H o s e ,  w a t e r  d r a i n a g e � 74
H o s e ,  w a t e r  d r e i n a g e � 5 1
H u b  c o v e r � 2 7
H y d r o l i n k  s n a k e  s y s t e m � 1 3

I
I g n i t i o n  s w i t c h  s t a n d a r d � 9 7
I n d i c a t o r  a r m ,  G o l f  c a r  a n d  L S V � 9 6
I n d i c a t o r  a r m ,  M o n a c o  a n d  V I A � 9 6
I n d i c a t o r  h o l d e r  L H � 9 0
I n d i c a t o r  h o l d e r  R H � 9 0
I n d i c a t o r  i n s e r t ,  r e a r ,  E u r o p e � 9 1
I n s e r t ,  M 6 � 4 5
I n s t r u m e n t  c l u s t e r � 9 6
I n s t r u m e n t  p a n e l ,  l o w e r  c e n t e r � 3 4
I n s t r u m e n t  p a n e l ,  l o w e r  L H � 3 4
I n s t r u m e n t  p a n e l ,  l o w e r  R H � 3 4
I n t e r i o r  l i g h t � 5 0

K
K n o b ,  s w i t c h  d a s h b o a r d � 9 7

L
L e a t h e r  s t r a p ,  C h e r r y � 4 7
L e a t h e r  s t r a p ,  O a k � 4 7
L e a t h e r  s t r a p ,  W a l n u t � 4 7
L e f t  b r a c k e t  f o r  c e n t e r  p a n e l � 7 3
L e f t  G e a r t u b e � 1 0
L i c e n s e  p l a t e  b r a c k e t  L S V � 7 6
L i c e n s e  P l a t e  L i g h t � 7 6
L i c e n s e  P l a t e  L i g h t � 1 0 2
L o c k ,  b o n n e t � 7 2
L o c k  p a r t  h o l e � 8 7
L o w e r  a - a r m  ( L e f t  a n d  r i g h t ) � 1 9
L o w e r  a - a r m  ( L e f t  a n d  r i g h t ) � 2 0

M
M a i n  C h a s s i s � 5 8
M a s t e r  b r a k e  c y l i n d e r � 3 2
M i n i  c l u s t e r � 9 6
M i n i  c l u s t e r  h o u s i n g  a s m � 9 6
M o t o r  h a r n e s s � 1 0 9
M o u n t i n g  h o l e  p l u g � 74
M o u n t i n g  p l a t e ,  f r o n t  l a m p ,  a s m � 8 9
M o u n t i n g  p l a t e  i n d i c a t o r � 9 0
M o u n t i n g  s e t  f o r  c a l i p e r s � 2 8
M u d  g u a r d ,  f r o n t � 7 5

N
N u t ,  D 4 , 8 ,  S h e e t  M e t a l � 7 8
N u t , M 5  b l a c k ,  D I N 1 5 8 7 � 8 5
N u t ,  M 6 ,  B l a c k ,  D I N 4 3 9 / I S O 4 0 3 5 � 8 9
N u t ,  M 6 ,  D I N  4 3 9 / I S O 4 0 3 5 � 6 8
N u t ,  M 6 ,  D I N  9 8 5 / I S O  7 0 4 0 � 1 7
N u t ,  M 6 ,  D I N  9 8 5 / I S O  7 0 4 0 � 6 7
N u t  M 6 ,  N y l o c k  w i t h  w a s h e r � 6 9
N u t ,  M 8 ,  D I N 6 9 2 6 � 1 5
N u t ,  M 8 ,  D I N 6 9 2 6 � 3 6
N u t ,  M 1 0 ,  D I N 9 8 5 / I S O 7 0 4 0 � 1 3
N u t ,  M 1 0 ,  D I N 9 8 5 / I S O 7 0 4 0 � 1 5
N u t ,  M 1 0 ,  D I N 9 8 5 / I S O 7 0 4 0 � 1 7
N u t ,  M 1 0 ,  D I N 9 8 5 / I S O 7 0 4 0 � 1 9
N u t ,  M 1 0 ,  D I N 9 8 5 / I S O 7 0 4 0 � 2 0
N u t ,  M 1 0 ,  D I N 9 8 5 / I S O 7 0 4 0 � 2 2
N u t ,  M 1 0 ,  D I N 9 8 5 / I S O 7 0 4 0 � 2 4
N u t ,  M 1 0 ,  D I N 9 8 5 / I S O 7 0 4 0 � 6 2
N u t ,  M 1 2 ,  D I N 9 8 5 / I S O 7 0 4 0 � 2 1
N u t ,  M 1 2 ,  D I N 9 8 5 / I S O 7 0 4 0 � 2 2
N u t ,  M 1 2 ,  D I N 9 8 5 / I S O 7 0 4 0 � 2 3
N u t ,  M 1 2 ,  D I N 9 8 5 / I S O 7 0 4 0 � 2 4
N Y C  k i t ,  B a c k u p  l i g h t � 1 0 7
N Y C  k i t ,  B a c k u p  l i g h t  b r a c k e t � 1 0 7
N Y C  k i t ,  B r a c k e t ,  B a c k u p  l i g h t  2 + 2 � 1 0 7
N Y C  k i t ,  F r o n t  i n d i c a t o r � 1 0 6
N Y C  k i t ,  I n d i c a t o r  b r a c k e t  L H � 1 0 6
N Y C  k i t ,  I n d i c a t o r  b r a c k e t  R H � 1 0 6
N Y C  k i t ,  L i c e n s e  p l a t e  b r a c k e t � 1 0 7
N Y C  k i t ,  L i c e n s e  P l a t e  L i g h t � 1 0 7
N Y C  k i t ,  R e f l e c t o r ,  A m b e r � 1 0 6
N Y C  k i t ,  R e f l e c t o r ,  R E D � 1 0 7
N y l o n  L o c k n u t � 5 1
N y l o n  L o c k n u t � 74

O 
O i l  e x t e n s i o n  g a s k e t  M 1 8 x 2 4 x 1 , 5 ,  D I N 1 2 4 � 8
O i l  p l u g ,  1 0 0 m b  v a l v e ,  S F V . 1 8 x 1 . 5 - 1 0 0 m b � 8
O i l  t u b e  f o r  r e a r  a x l e ,  s h o r t � 8
O - r i n g  ( l a r g e ) � 1 3
O - r i n g  ( S m a l l ) � 1 3

A L P H A B E T I C  I N D E X



PAGE 118
G2198200504 - GARIA SERVICE PARTS MANUAL

 I N D E XS E R V I C E  P A R T S  M A N U A L

P
P a i n t  r e p a i r  k i t  ( 3 2 2 - R e d ) � 1 1 1
P a i n t  r e p a i r  k i t  (  5 2 2  -  B l u e ) � 1 1 1
P a i n t  r e p a i r  k i t  ( 7 2 0  -  T o p a z ) � 1 1 1
P a i n t  r e p a i r  k i t  ( 74 0  -  g r e y ) � 1 1 1
P a i n t  r e p a i r  k i t  ( 8 5 0  -  C r e a m - w h i t e ) � 1 1 1
P a i n t  r e p a i r  k i t  ( 9 1 0  -  B l a c k ) � 1 1 1
P a i n t  r e p a i r  k i t  ( A 7 W  -  S i l v e r ) � 1 1 1
P a i n t  r e p a i r  k i t  ( L S 6 T  -  G r e e n ) � 1 1 1
P a i n t  r e p a i r  k i t  ( LY 9 C  -  W h i t e ) � 1 1 1
P a n e l  d e c o r a t i o n � 3 5
P a n e l  f r o n t  i n n e r  c e n t e r ,  u n p a i n t e d � 7 3
P a n e l  f r o n t  i n n e r  L H � 7 3
P a n e l  f r o n t  i n n e r  R H � 7 3
P a n e l  l o a d i n g  a r e a  L H � 7 6
P a n e l ,  l o a d i n g  a r e a  R H � 7 6
P a n e l ,  r e a r  b o d y  L H ,  u n p a i n t e d � 7 8
P a n e l ,  r e a r  b o d y  R H ,  u n p a i n t e d � 7 8
P a n e l ,  s e a t ,  u n p a i n t e d � 7 8
P a n h a r d  R o d � 2 4
P e d a l  b o l t  r e p a i r  k i t � 1 2
P e d a l  R u b b e r  r e p a i r  s e t � 1 2
P l a s t i c  B r a c k e t ,  B a t t e r y � 1 3
P l a s t i c  r i v e t � 5 5
P l a s t i c  r i v e t � 7 3
P l a s t i c  r i v e t  p i n  t o o l � 1 1 2
P l a s t i c  r i v e t  u n p i n  t o o l � 1 1 2
P o t m a g n e t  M 5 ,  Ø 2 9 � 8 5
P o t m a g n e t  M 5 ,  Ø 2 9 m m � 8 6
P r o f i l e  U t i l i t y  b o x � 8 1

R
R e a r  a x l e  c o m p l e t e � 8
R e a r  B r a k e  d r u m  f a s t n e r � 3 0
R e a r  h u b  n u t � 3 0
R e a r  l a m p  E u r o p e � 9 1
R e a r  l a m p  h o u s i n g � 9 1
R e a r  l a m p ,  U S � 9 1
R e a r  l i c e n s e  p l a t e  b r a c k e t  ( M o n a c o ) � 7 6
R e a r  m u d g u a r d  L H � 7 6
R e a r  m u d g u a r d  R H � 7 6
R e a r  p l a t f o r m  c o m p l e t e  a s m � 1 0 2
R e a r  p l a t f o r m  s u p p o r t  a r m � 1 0 1
R e a r  p l a t f o r m  s u p p o r t  a r m � 1 0 1
R e a r  r e f l e c t o r  h o l d e r � 9 1
R e a r  s e a t  b a s e  a s s e m b l y ,  E U 1 � 1 0 1
R e a r  s e a t  b a s e  a s s e m b l y  G C 1 , L S 1 � 1 0 1
R e a r  s p l a s h  g u a r d  L H � 7 7
R e a r  s p l a s h  g u a r d  R H � 7 7
R e a r  v e i w  m i r r o r � 8 2
R e a r  w h e e l  b r a k e  c y l i n d e r � 3 0
R e a r  w h e e l  s t u d � 3 0
R e f l e x  r e a r  E u r o p e � 9 1
R e f l e x  r e a r ,  L S V � 9 2
R e f l e x  s i d e  &  f r o n t  L S V � 9 2
R e f r i g e r a t o r  u n i t � 5 1
R e l a y ,  m i c r o  1 2  V D C � 1 0 8
R e t r a c t o r ,  2 - p o i n t ,  E U � 1 0 3
R e t r a c t o r ,  2 - p o i n t ,  L S V  L H � 1 0 4
R e t r a c t o r ,  2 - p o i n t ,  L S V  R H � 1 0 4
R e t r a c t o r ,  3 - p o i n t � 5 3
R e t r a c t o r  a s m ,  2 P  E U � 5 4
R e v e r s e  W a r n i n g  D e v i c e � 9 8
R e v e r s e  W a r n i n g  D e v i c e � 9 8
R i g h t  b r a c k e t  f o r  c e n t e r  p a n e l � 7 3
R i g h t  G e a r t u b e � 1 0
R i g i d  d r i v e  a x l e  u n i t ,  8 C X 0 3 0 0 0 9 � 8
R i v e t ,  6 , 4  -  1 7 ,  H e m l o k � 6 4
R i v e t ,  6 , 4  -  1 7 ,  H e m l o k � 6 5
R i v e t ,  d 4 , 8  D 9 , 5  L 1 2  A l / S t � 5 7

R i v e t ,  d 4 , 8  D 9 , 5  L 1 6 ,  A l / S t ,  b l a c k � 7 5
R i v e t  D 4 , 8  D 1 6  L 1 6 , 7 � 5 5
R o a d s t e r  2 + 2  B - p i l l a r � 6 6
R o a d s t e r  2 + 2  s e a t  b r a c k e t  R H � 6 6
R o a d s t e r  2 + 2  s e a t  b r a c k e t  R H � 6 6
R o a d s t e r  b a g h o l d e r � 8 7
R o a d s t e r ,  B - p i l l a r ,  a s m � 6 6
R o a d s t e r  s e a t  b r a c k e t  L H � 6 6
R o a d s t e r  s e a t  b r a c k e t  R H � 6 6
R o a d s t e r  S e a t  c u s h i o n  C h e r r y � 4 3
R o a d s t e r  S e a t  c u s h i o n  O a k � 4 3
R o a d s t e r  S e a t  c u s h i o n  W a l n u t � 4 3
R o a d s t e r  W i n d s c r e e n � 8 3
R o o f  A l u - s t r u c t u r e ,  C o u r t e s y � 6 0
R o o f  p a n e l  a s m � 5 9
R o o f  p a n e l  C o u r t e s y � 6 0
R o o f  p a n e l s  a s m � 6 1
R o o f  s t r u c t u r e  G C 1 , L S 1 a s m . � 5 9
R u b b e r  s e a l � 6 0
R u b b e r  s t o p ,  a - a r m  u p p e r � 2 1
R u b b e r  t r i m  b o t t o m ,  L = 1 1 1 0 m m � 8 4
R u b b e r  t r i m  s i d e ,  L = 9 0 0 m m � 8 4

S 
S c o r e c a r d  h o l d e r � 1 6
S c r e w ,  4 . 2 x 1 3  W r o n i c  b l a c k  p a s s i v a t e d � 3 4
S c r e w ,  4 , 2 x 1 6 ,  B l a c k ,  D I N 7 9 8 3 � 3 5
S c r e w ,  4 , 2 x 1 6 ,  B l a c k ,  D I N 7 9 8 3 � 5 0
S c r e w ,  4 , 2 x 1 6 ,  B l a c k ,  D I N 7 9 8 3 � 5 1
S c r e w ,  4 . 8 x 1 6 ,  b l a c k ,  D I N  7 9 8 1 C /  I S O  7 0 4 � 3 3
S c r e w ,  4 . 8 x 1 6 ,  b l a c k ,  D I N  7 9 8 1 C /  I S O  7 0 4 � 7 7
S c r e w ,  4 . 8 x 1 6 ,  b l a c k ,  D I N  7 9 8 1 C /  I S O  7 0 4 9 � 4 6
S c r e w ,  D 4 x 8 ,  B l a c k ,  D e l t a  P T  W N  5 4 5 1 � 9 0
S c r e w ,  D 4 x 1 0 ,  B l a c k ,  D e l t a  P T  W N  5 4 5 1 � 7 7
S c r e w ,  D 4 x 1 0 ,  B l a c k ,  D e l t a  P T  W N  5 4 5 1 � 7 8
S c r e w ,  D 4 x 1 0 ,  B l a c k ,  D e l t a  P T  W N  5 4 5 1 � 8 9
S c r e w ,  D 4 x 1 0 ,  B l a c k ,  D e l t a  P T  W N  5 4 5 1 � 9 0
S c r e w ,  D 4 x 1 0 ,  B l a c k ,  D e l t a  P T  W N  5 4 5 1 � 9 1
S c r e w ,  D 5 x 1 2 ,  B l a c k  , D e l t a  P T    W N  5 4 5 1 � 3 5
S c r e w ,  D 5 x 1 2 ,  B l a c k  , D e l t a  P T    W N  5 4 5 1 � 7 1
S c r e w ,  D 5 x 1 2 ,  B l a c k  , D e l t a  P T    W N  5 4 5 1 � 7 3
S c r e w ,  S e l f - t a p p i n g � 1 6
S e a l i n g ,  a i r  s c o o p � 6 8
S e a l i n g  r e a r ,  r o o f  p a n e l � 5 9
S e a l i n g  r o a d s t e r � 8 3
S e a l i n g ,  w i n d s c r e e n � 8 3
S e a t  b e l t  b u c k l e  A S M � 5 2
S e a t  b e l t  b u c k l e s ,  3 - p o i n t � 5 3
S e a t  b e l t  g u i d e  i n n e r ,  r e a r  s e a t � 4 6
S e a t  b e l t  g u i d e ,  r e a r  s e a t � 4 6
S e a t  b e l t  r e t r a c t o r  L H � 5 2
S e a t  b e l t  r e t r a c t o r  R H � 5 2
S e a t  b o t t l e  h o l d e r  p a n e l ,  a s m � 4 4
S e a t  c u s h i o n  h i n g e  u p p e r � 4 5
S e a t  c u s h i o n  s p o r t  C h e r r y � 4 2
S e a t  c u s h i o n  s p o r t  O a k ,  � 4 0
S e a t  c u s h i o n  s p o r t  W a l n u t � 4 1
S e a t  c u s h i o n  ( s t a n d a r d )  C h e r r y � 4 2
S e a t  c u s h i o n  ( s t a n d a r d )  O a k � 4 0
S e a t  c u s h i o n  ( s t a n d a r d )  W a l n u t � 4 1
S e a t  f r a m e ,  f i x e d � 3 8
S e a t  S u p p o r t  F r o n t  L H ,  C o u r t e s y � 3 9
S e a t  S u p p o r t  F r o n t  R H .  C o u r t e s y � 3 9
S e n s o r  b e a r i n g ,  A C - m o t o r � 9
S e r v i c e  h a t c h � 5 7
S e t  o f  2  k e y s  f o r  G a r i a  G o l f  C a r � 9 7
S h i m  1 0 ’ ’  w h e e l � 2 7
S i d e v i e w  m i r r o r  L H � 8 2
S i d e v i e w  m i r r o r  R H � 8 2
S i l l  c o v e r ,  C o u r t e s y , L H � 8 0
S i l l  c o v e r ,  C o u r t e s y , R H � 8 0
S i l l  c o v e r ,  L H � 7 9

A L P H A B E T I C  I N D E X



PAGE 119
G2198200504 - GARIA SERVICE PARTS MANUAL

 I N D E XS E R V I C E  P A R T S  M A N U A L

S i l l  c o v e r ,  R H � 7 9
S o l e n o i d ,  G o l f  c a r � 1 1
S o l e n o i d ,  L S V , V I A  a n d  M o n a c o � 1 1
S p i n d l e  a s s e m b l y  L e f t � 1 9
S p i n d l e  a s s e m b l y  R i g h t � 2 0
S t e e l  B r a c k e t  b a t t e r y � 1 3
S t e e l  p l a t e  f o r  p o t  m a g n e t � 8 6
S t e e l  r i m  1 0 x 7 ” � 2 6
S t e e l  s h i m ,  A - a r m � 1 8
S t e e r i n g  c o l u m n � 1 5
S t e e r i n g  r a c k  c o m p l e t e � 1 5
S t e e r i n g  w h e e l  b a c k � 1 6
S t e e r i n g  W h e e l  c o m p l e t e � 1 6
S t e e r i n g  w h e e l  f r o n t � 1 6
S t o r a g e  b o x ,  d a s h b o a r d � 5 1
S t o r a g e  b o x ,  f r o n t  i n n e r  c u t t e d � 7 0
S t o r a g e  b o x ,  f r o n t  o u t e r � 7 0
S t o r a g e  b u c k e t  C h e r r y � 4 7
S t o r a g e  b u c k e t  O a k � 4 7
S t o r a g e  b u c k e t  W a l n u t � 4 7
S t o r a g e  n e t � 4 4
S t o r a g e  n e t  f o r  b o n n e t  a r e a � 7 0
S t r a p  b a g h o l d e r  2 + 2 � 1 0 5
S t r i k e r  p l a t e  a s m � 7 2
S u p p o r t  a s m ,  m u d  g u a r d ,  f r o n t  L H � 7 5
S u p p o r t  a s m ,  m u d  g u a r d ,  f r o n t  R H � 7 5
S w i t c h ,  H a z a r d  l i g h t � 9 6
S w i t c h ,  h e a t e d  w i n d s c r e e n � 9 7
S w i t c h ,  m a i n  p o w e r � 9 8
S w i t c h ,  O N - O F F ,  c o o l e r ,  I n t e r i o r  l i g h t � 9 7
S w i t c h  p a n e l  f o r  1  b o t t o n � 3 7
S w i t c h  p a n e l  f o r  4  b o t t o n � 3 7
S w i t c h  p a n e l s  f o r  3  b o t t o n � 3 7
S w i t c h ,  t o w i n g � 9 8
S w i t c h ,  W i p e r / w a s h e r � 9 7

T
Ta i l  g a t e � 8 8
T h r o t t l e  b o x  b a r � 9 9
T h r o t t l e  b o x  l e v e r � 9 9
T h r o t t l e  p o t e n t i o m e t e r � 9 9
T h r o t t l e  p o t e n t i o m e t e r � 9 9
T i e  r o d  � 1 5
T o p  c o v e r ,  b a g h o l d e r  b o t t o m � 1 0 5
T o p  c o v e r ,  b a g h o l d e r  t o p � 1 0 5
T o w i n g  b r a c k e t  f r o n t � 5 8
T o w i n g  h o o k � 5 8
Tr a i l i n g  l i n k  a r m � 2 3
Tr a i l i n g  l i n k  r e i n f o r c e m e n t  k i t � 2 3
Tr a i l i n g  l i n k s ,  C o u r t e s y � 2 3
Tr a n s m i s s i o n  ( R a t i o  1 : 1 2 . 3 ) � 8
Tr a n s m i s s i o n  ( R a t i o  1 : 1 5 . 7 ) � 8
Tr i m ,  b u m b e r  r e a r � 7 6
Tr i m ,  l i d  ( u n d e r s i d e ) � 5 1
Tr i m  p a n e l  � 5 6
Tr i m  r o o f � 4 8
Tr i m ,  r o o f  C o u r t e s y � 6 0
Tr o j a n  T - 8 7 5 � 1 3
Tu r n  s i g n a l  l a m p ,  f r o n t � 9 0
Tu r n  s i g n a l  l a m p  ( L E D ) � 9 0

U
U n i q u e  K e y  ( S e c u r i t y  o p t i o n ) � 9 7
U p p e r  l e f t  a - a r m � 1 9
U p p e r  r i g h t  a - a r m � 2 0
U t i l i t y  b o x ,  u n p a i n t e d � 8 1

V
V I N  p l a t e  b e d � 3 5

A L P H A B E T I C  I N D E X

W 
W a r n i n g  l a b e l  a s m . � 9 3
W a s h e r ,  M 6 ,  A 2 ,  D I N  9 0 2 1 / I S O  7 0 9 3 � 1 0
W a s h e r ,  M 6 ,  A 2 ,  D I N  9 0 2 1 / I S O  7 0 9 3 � 6 8
W a s h e r ,  M 6 ,  A 2 ,   I S O  7 0 8 9 / D I N  1 2 5 ,  b l a c k � 3 9
W a s h e r ,  M 6 ,  A 2 ,   I S O  7 0 8 9 / D I N  1 2 5 ,  b l a c k � 6 7
W a s h e r  M 6 ,  B l a c k ,  D I N  1 2 5 / I S O 7 0 8 9 � 1 7
W a s h e r  M 6 ,  B l a c k ,  D I N  1 2 5 / I S O 7 0 8 9 � 3 2
W a s h e r ,  M 8 ,  A 2 ,  D I N  9 0 2 1  /  I S O  7 0 9 3 � 5 8
W a s h e r ,  M 1 0 ,  D I N 1 2 5 / I S O 7 0 8 9 � 1 5
W a s h e r ,  M 1 0 ,  D I N 1 2 5 / I S O 7 0 8 9 � 1 7
W a s h e r ,  M 1 0 ,  D I N 1 2 5 / I S O 7 0 8 9 � 1 9
W a s h e r ,  M 1 0 ,  D I N 1 2 5 / I S O 7 0 8 9 � 2 0
W a s h e r ,  M 1 0 ,  D I N 1 2 5 / I S O 7 0 8 9 � 2 2
W a s h e r ,  M 1 0 ,  D I N 1 2 5 / I S O 7 0 8 9 � 2 4
W a s h e r ,  M 1 0 ,  D I N 1 2 5 / I S O 7 0 8 9 � 6 2
W a s h e r ,  M 1 0 ,  D I N  7 3 4 9 � 1 3
W a s h e r  M 1 2 ,  D I N 1 2 5 � 2 1
W a s h e r  M 1 2 ,  D I N 1 2 5 � 2 2
W a s h e r  M 1 2 ,  D I N 1 2 5 � 2 3
W a s h e r  M 1 2 ,  D I N 1 2 5 � 2 4
W a s h e r  M 1 2 ,  D I N 1 2 5 � 6 4
W a s h e r  M 1 2 ,  D I N 1 2 5 � 6 5
W a s h e r  M 1 2 ,  D I N 1 2 5 / I S O 7 0 8 9 � 1 5
W a s h e r  M 1 2 ,  D I N 1 2 5 / I S O 7 0 8 9 � 6 2
W a s h e r ,  M 1 2 ,  D I N 4 3 3 / I S O 7 0 9 2 � 2 3
W a t e r p u m p / h a n d p u m p � 1 1 3
W a t e r  r e s e r v o i r  a n d  p u m p � 9 5
W h e e l  a r c h  l i n e r ,  f r o n t  L H � 7 5
W h e e l  a r c h  l i n e r ,  f r o n t  R H � 7 5
W h e e l  a r c h  l i n e r ,  r e a r  L H � 7 7
W h e e l  a r c h  l i n e r ,  r e a r  R H � 7 7
W h e e l  c o v e r  1 0 ” � 2 7
W h e e l  n u t  1 7 m m � 2 7
W h e e l  n u t  1 7 m m  o p e n � 2 7
W i n d s c r e e n � 8 3
W i n d s c r e e n  w i t h  H e a t � 8 3
W i n d s h i e l d  b r a c k e t  b o t t o m  ( I I ) � 8 6
W i n d s h i e l d  b r a c k e t  n u t � 8 5
W i n d s h i e l d  b r a c k e t  t o p  ( I ) � 8 6
W i n d s h i e l d  b r a c k e t  u p p e r  ( I I I ) � 8 6
W i n d s h i e l d  h a n d l e � 8 5
W i p e r  a r m � 9 5
W i p e r  b l a d e � 9 5
W i p e r  m o t o r � 9 5
W i p e r  M o t o r  C o v e r  a s m � 9 5
W i r e  l o n g � 7 2
W i r e  s h o r t � 7 2



G 1 1  9 9 0
G 1 1 9 9 0 0 0 1 0 0 � 1 6
G 1 1 9 9 0 0 0 2 0 0 � 1 6
G 1 1 9 9 0 0 0 2 0 0 � 8 7
G 1 1 9 9 0 0 0 5 0 0 � 5 0
G 1 1 9 9 0 0 0 5 0 0 � 6 3
G 1 1 9 9 0 0 0 7 0 0 � 3 4
G 1 1 9 9 0 0 0 7 0 0 � 7 2
G 1 1 9 9 0 0 0 8 0 0 � 1 1
G 1 1 9 9 0 0 0 8 0 0 � 3 9
G 1 1 9 9 0 0 0 8 0 0 � 6 9
G 1 1 9 9 0 0 0 8 0 0 � 7 2
G 1 1 9 9 0 0 0 9 0 0 � 7 6
G 1 1 9 9 0 0 1 0 0 0 � 3 3
G 1 1 9 9 0 0 1 0 0 0 � 4 6
G 1 1 9 9 0 0 1 0 0 0 � 7 7
G 1 1 9 9 0 0 1 1 0 0 � 7 7
G 1 1 9 9 0 0 1 1 0 0 � 7 8
G 1 1 9 9 0 0 1 1 0 0 � 8 9
G 1 1 9 9 0 0 1 1 0 0 � 9 0
G 1 1 9 9 0 0 1 1 0 0 � 9 1
G 1 1 9 9 0 0 1 4 0 0 � 3 5
G 1 1 9 9 0 0 1 4 0 0 � 7 1
G 1 1 9 9 0 0 1 4 0 0 � 7 3
G 1 1 9 9 0 0 1 6 0 0 � 74
G 1 1 9 9 0 0 1 6 0 0 � 7 5
G 1 1 9 9 0 0 1 6 0 0 � 7 8
G 1 1 9 9 0 0 1 7 0 0 � 7 7
G 1 1 9 9 0 0 1 7 0 0 � 7 9
G 1 1 9 9 0 0 2 3 0 0 � 4 6
G 1 1 9 9 0 0 2 3 0 0 � 6 4
G 1 1 9 9 0 0 2 3 0 0 � 7 6
G 1 1 9 9 0 0 2 3 0 0 � 7 8
G 1 1 9 9 0 0 2 4 0 0 � 3 2
G 1 1 9 9 0 0 2 5 0 0 � 3 8
G 1 1 9 9 0 0 2 5 0 1 � 3 8
G 1 1 9 9 0 0 2 7 0 1 � 5 8
G 1 1 9 9 0 0 2 8 0 0 � 5 5
G 1 1 9 9 0 0 2 8 0 0 � 8 7
G 1 1 9 9 0 0 2 9 0 0 � 3 8
G 1 1 9 9 0 0 2 9 0 0 � 4 5
G 1 1 9 9 0 0 3 0 0 0 � 8 6
G 1 1 9 9 0 0 3 1 0 1 � 3 4
G 1 1 9 9 0 0 3 1 0 1 � 3 6
G 1 1 9 9 0 0 3 1 0 1 � 5 1
G 1 1 9 9 0 0 3 1 0 1 � 7 1
G 1 1 9 9 0 0 3 1 0 1 � 7 3
G 1 1 9 9 0 0 3 2 0 0 � 3 4
G 1 1 9 9 0 0 3 3 0 0 � 8 6
G 1 1 9 9 0 0 3 4 0 0 � 3 5
G 1 1 9 9 0 0 3 4 0 0 � 5 0
G 1 1 9 9 0 0 3 4 0 0 � 5 1
G 1 1 9 9 0 0 4 7 0 0 � 6 8
G 1 1 9 9 0 0 4 8 0 1 � 6 9
G 1 1 9 9 0 0 5 0 0 0 � 1 7
G 1 1 9 9 0 0 5 1 0 0 � 2 2
G 1 1 9 9 0 0 5 2 0 0 � 1 9
G 1 1 9 9 0 0 5 2 0 0 � 2 0
G 1 1 9 9 0 0 5 3 0 0 � 1 5
G 1 1 9 9 0 0 5 3 0 0 � 2 4
G 1 1 9 9 0 0 5 3 0 0 � 6 2
G 1 1 9 9 0 0 5 4 0 0 � 2 4
G 1 1 9 9 0 0 5 9 0 1 � 1 7
G 1 1 9 9 0 0 6 1 0 1 � 2 1
G 1 1 9 9 0 0 6 2 0 0 � 8 1
G 1 1 9 9 0 0 6 9 0 0 � 7 6
G 1 1 9 9 0 0 7 1 0 0 � 1 5
G 1 1 9 9 0 0 7 2 0 0 � 6 4
G 1 1 9 9 0 0 7 2 0 0 � 6 5
G 1 1 9 9 0 0 8 1 0 0 � 3 2
G 1 1 9 9 0 0 8 2 0 0 � 9 0
G 1 1 9 9 0 0 8 8 0 0 � 2 3
G 1 1 9 9 0 0 8 9 0 0 � 1 7

G 1 1 9 9 0 0 9 0 0 0 � 1 0
G 1 1 9 9 0 0 9 0 0 0 � 1 7
G 1 1 9 9 0 0 9 5 0 0 � 6 7
G 1 1 9 9 0 0 9 7 0 0 � 6 9
G 1 1 9 9 0 1 1 2 0 0 � 7 5
G 1 1 9 9 0 1 3 0 0 0 � 1 0
G 1 1 9 9 0 1 3 2 0 0 � 6 7
G 1 1 9 9 0 2 7 0 0 0 � 8 5
G 1 1 9 9 0 2 7 0 0 0 � 8 6
G 1 1 9 9 0 2 7 1 0 0 � 6 3
G 1 1 9 9 0 2 7 1 0 0 � 6 3
G 1 1 9 9 0 2 7 2 0 0 � 8 6
G 1 1 9 9 0 2 7 3 0 0 � 8 6
 

G 1 1  9 9 1 
G 1 1 9 9 1 0 0 1 0 0 � 7 8
G 1 1 9 9 1 0 0 3 0 0 � 1 5
G 1 1 9 9 1 0 0 3 0 0 � 3 6
G 1 1 9 9 1 0 0 6 0 0 � 8 9
G 1 1 9 9 1 0 0 6 0 1 � 6 8
G 1 1 9 9 1 0 0 7 0 0 � 1 3
G 1 1 9 9 1 0 0 7 0 0 � 1 5
G 1 1 9 9 1 0 0 7 0 0 � 1 7
G 1 1 9 9 1 0 0 7 0 0 � 1 9
G 1 1 9 9 1 0 0 7 0 0 � 2 0
G 1 1 9 9 1 0 0 7 0 0 � 2 2
G 1 1 9 9 1 0 0 7 0 0 � 2 4
G 1 1 9 9 1 0 0 7 0 0 � 6 2
G 1 1 9 9 1 0 0 8 0 0 � 2 1
G 1 1 9 9 1 0 0 8 0 0 � 2 2
G 1 1 9 9 1 0 0 8 0 0 � 2 3
G 1 1 9 9 1 0 0 8 0 0 � 2 4
G 1 1 9 9 1 0 0 9 0 0 � 1 7
G 1 1 9 9 1 0 0 9 0 0 � 6 7
G 1 1 9 9 1 0 3 2 0 0 � 8 5
 

G 1 1  9 9 2 
G 1 1 9 9 2 0 0 3 0 0 � 1 0
G 1 1 9 9 2 0 0 3 0 0 � 1 7
G 1 1 9 9 2 0 0 3 0 0 � 3 2
G 1 1 9 9 2 0 0 3 0 0 � 6 8
G 1 1 9 9 2 0 0 4 0 0 � 5 8
G 1 1 9 9 2 0 0 9 0 0 � 3 9
G 1 1 9 9 2 0 0 9 0 0 � 6 7
G 1 1 9 9 2 0 1 1 0 0 � 1 5
G 1 1 9 9 2 0 1 1 0 0 � 1 7
G 1 1 9 9 2 0 1 1 0 0 � 1 9
G 1 1 9 9 2 0 1 1 0 0 � 2 0
G 1 1 9 9 2 0 1 1 0 0 � 2 2
G 1 1 9 9 2 0 1 1 0 0 � 2 4
G 1 1 9 9 2 0 1 1 0 0 � 6 2
G 1 1 9 9 2 0 1 2 0 0 � 1 5
G 1 1 9 9 2 0 1 2 0 0 � 2 1
G 1 1 9 9 2 0 1 2 0 0 � 2 2
G 1 1 9 9 2 0 1 2 0 0 � 2 3
G 1 1 9 9 2 0 1 2 0 0 � 2 4
G 1 1 9 9 2 0 1 2 0 0 � 6 2
G 1 1 9 9 2 0 1 2 0 0 � 6 4
G 1 1 9 9 2 0 1 2 0 0 � 6 5
G 1 1 9 9 2 0 1 7 0 0 � 2 3
G 1 1 9 9 2 0 2 4 0 0 � 8
G 1 1 9 9 2 0 2 5 0 0 � 1 3
 

G 1 1  9 9 3 
G 1 1 9 9 3 0 0 8 0 0 � 8
G 1 1 9 9 3 0 0 9 0 2 � 2 9
G 1 1 9 9 3 0 0 9 0 2 � 3 1
G 1 1 9 9 3 0 1 0 0 0 � 2 9
 
 
 
 

G 1 1  9 9 7 
G 1 1 9 9 7 0 0 8 0 0 � 6 4
G 1 1 9 9 7 0 0 8 0 0 � 6 5
G 1 1 9 9 7 0 1 0 0 0 � 5 5
G 1 1 9 9 7 0 1 1 0 0 � 7 9
G 1 1 9 9 7 0 1 4 0 0 � 7 0
G 1 1 9 9 7 0 1 4 0 0 � 7 5
G 1 1 9 9 7 0 1 4 0 0 � 7 6
G 1 1 9 9 7 0 3 2 0 0 � 2 9
G 1 1 9 9 7 0 4 3 0 0 � 5 5
G 1 1 9 9 7 0 4 3 0 0 � 7 3
G 1 1 9 9 7 0 4 4 0 0 � 7 5
G 1 1 9 9 7 0 5 0 0 0 � 74
G 1 1 9 9 7 0 5 1 0 1 � 74
G 1 1 9 9 7 0 5 4 0 0 � 5 1
G 1 1 9 9 7 0 5 4 0 0 � 74
G 1 1 9 9 7 0 5 6 0 0 � 4 5
G 1 1 9 9 7 0 6 8 0 0 � 5 8
G 1 1 9 9 7 0 6 9 0 0 � 2 9
G 1 1 9 9 7 0 7 0 0 0 � 4 8
G 1 1 9 9 7 0 7 3 0 0 � 1 1 2
G 1 1 9 9 7 0 7 8 0 0 � 1 8
G 1 1 9 9 7 0 8 9 0 0 � 1 3
 

G 2 1  1 0 1 
G 2 1 1 0 1 0 0 1 0 3 � 8
G 2 1 1 0 1 0 0 2 0 0 � 8
G 2 1 1 0 1 0 1 0 0 0 � 9

G 2 1  1 1 1
G 2 1 1 1 1 0 0 1 0 0 � 8
G 2 1 1 1 1 0 0 4 0 0 � 9
G 2 1 1 1 1 0 0 5 0 0 � 1 0
G 2 1 1 1 1 0 0 6 0 0 � 1 0
G 2 1 1 1 1 0 0 9 0 0 � 8
G 2 1 1 1 1 0 1 0 0 0 � 8
G 2 1 1 1 1 0 1 3 0 0 � 3 0
G 2 1 1 1 1 0 1 4 0 0 � 3 0
G 2 1 1 1 1 0 1 5 0 0 � 3 0
G 2 1 1 1 1 0 1 7 0 0 � 3 0
G 2 1 1 1 1 0 1 8 0 0 � 3 0
G 2 1 1 1 1 0 1 9 0 0 � 8
G 2 1 1 1 1 0 2 0 0 0 � 8
G 2 1 1 1 1 0 2 1 0 0 � 2 3
G 2 1 1 1 1 0 5 0 0 0 � 8

G 2 1  1 2 1
G 2 1 1 2 1 0 0 1 0 0 � 1 1
G 2 1 1 2 1 0 0 5 0 0 � 1 1 2
G 2 1 1 2 1 0 0 6 0 0 � 1 1 2

G 2 1  1 3 1
G 2 1 1 3 1 0 0 2 0 1 � 1 2
G 2 1 1 3 1 0 0 3 0 1 � 1 2
G 2 1 1 3 1 0 1 1 0 0 � 1 2
G 2 1 1 3 1 0 1 2 0 0 � 1 2

G 2 1  1 4 2
G 2 1 1 4 2 0 0 2 0 0 � 1 3

G 2 1  1 4 4
G 2 1 1 4 4 0 0 1 0 0 � 1 4
G 2 1 1 4 4 0 0 2 0 1 � 1 4

G 2 1  1 4 5
G 2 1 1 4 5 0 0 1 0 0 � 1 3
G 2 1 1 4 5 0 0 2 0 0 � 1 1 3
G 2 1 1 4 5 0 0 3 0 0 � 1 3
G 2 1 1 4 5 0 0 4 0 0 � 1 3

G 2 1  1 4 7 
G 2 1 1 4 7 0 0 7 0 1 � 1 3
G 2 1 1 4 7 0 0 8 0 1 � 1 3

G 2 1  2 0 1
G 2 1 2 0 1 0 0 1 0 0 � 1 5
G 2 1 2 0 1 0 0 3 0 0 � 1 5

G 2 1  2 0 2
G 2 1 2 0 2 0 0 3 0 0 � 1 5

G 2 1  2 0 4
G 2 1 2 0 4 0 0 0 0 3 � 1 6
G 2 1 2 0 4 0 0 2 0 3 � 1 6
G 2 1 2 0 4 0 1 0 0 2 � 1 6
G 2 1 2 0 4 0 1 5 0 1 � 1 6

G 2 1  2 1 1
G 2 1 2 1 1 0 0 2 0 0 � 1 7

G 2 1  2 1 2
G 2 1 2 1 2 0 0 2 0 0 � 2 2

G 2 1  2 1 3
G 2 1 2 1 3 4 0 2 0 0 � 1 8

G 2 1  2 1 4
G 2 1 2 1 4 4 0 1 0 0 � 2 2

G 2 1  2 1 7
G 2 1 2 1 7 0 0 4 0 2 � 1 7
G 2 1 2 1 7 0 0 5 0 2 � 2 2
G 2 1 2 1 7 0 0 6 0 2 � 1 7

G 2 1  2 2 1
G 2 1 2 2 1 0 0 3 0 0 � 1 9
G 2 1 2 2 1 0 0 4 0 0 � 2 0
G 2 1 2 2 1 0 0 5 0 0 � 2 1
G 2 1 2 2 1 0 0 6 0 0 � 2 1
G 2 1 2 2 1 0 0 8 0 0 � 2 1
G 2 1 2 2 1 0 0 9 0 0 � 2 1
G 2 1 2 2 1 0 1 0 0 0 � 2 8
G 2 1 2 2 1 0 1 1 0 0 � 2 8
G 2 1 2 2 1 0 1 2 0 0 � 2 8
G 2 1 2 2 1 0 1 3 0 0 � 2 8

G 2 1  2 2 3
G 2 1 2 2 3 0 0 2 0 2 � 2 1
G 2 1 2 2 3 0 0 5 0 2 � 1 9
G 2 1 2 2 3 0 0 6 0 2 � 2 0

G 2 1  2 2 4
G 2 1 2 2 4 0 0 0 0 1 � 1 9
G 2 1 2 2 4 0 0 0 0 1 � 2 0
G 2 1 2 2 4 4 0 1 0 3 � 1 8
G 2 1 2 2 4 4 0 2 0 3 � 1 8

G 2 1  2 2 7
G 2 1 2 2 7 0 1 0 0 1 � 1 9
G 2 1 2 2 7 0 1 0 0 1 � 2 0
G 2 1 2 2 7 0 1 1 0 3 � 1 9
G 2 1 2 2 7 0 1 1 0 3 � 2 0
G 2 1 2 2 7 0 1 2 0 3 � 1 9
G 2 1 2 2 7 0 1 2 0 3 � 2 0

PAGE 120
G2198200504 - GARIA SERVICE PARTS MANUAL

 I N D E XS E R V I C E  P A R T S  M A N U A L

N U M E R I C  I N D E X



G 2 1 4 0 1 0 1 2 0 0 � 3 7
G 2 1 4 0 1 0 1 5 0 3 � 3 6
G 2 1 4 0 1 0 1 7 0 0 � 3 5
G 2 1 4 0 1 0 2 3 0 0 � 3 5
G 2 1 4 0 1 0 2 4 0 0 � 7 3
G 2 1 4 0 1 0 2 5 0 0 � 3 5
G 2 1 4 0 1 0 3 0 0 0 � 3 7
G 2 1 4 0 1 0 3 1 0 1 � 3 7
G 2 1 4 0 1 0 3 4 0 0 � 3 5
 

G 2 1  4 0 2 
G 2 1 4 0 2 0 0 1 0 0 � 5 1
G 2 1 4 0 2 0 0 2 0 0 � 5 1
G 2 1 4 0 2 0 0 3 0 0 � 5 1
G 2 1 4 0 2 0 0 5 0 1 � 3 6
G 2 1 4 0 2 0 0 8 0 2 � 3 6

G 2 1  4 1 1
G 2 1 4 1 1 0 3 4 0 0 � 3 8
G 2 1 4 1 1 0 3 4 0 0 � 4 5
G 2 1 4 1 1 0 4 6 0 0 � 3 8
G 2 1 4 1 1 4 0 1 0 2 � 3 9
G 2 1 4 1 1 4 0 2 0 2 � 3 9

G 2 1  4 1 2
G 2 1 4 1 2 0 0 1 0 1 A 1 � 4 0
G 2 1 4 1 2 0 0 1 0 1 A 2 � 4 1
G 2 1 4 1 2 0 0 1 0 1 A 3 � 4 2
G 2 1 4 1 2 0 1 2 0 0 A 1 � 4 0
G 2 1 4 1 2 0 1 2 0 0 A 2 � 4 1
G 2 1 4 1 2 0 1 2 0 0 A 3 � 4 2

G 2 1  4 1 3
G 2 1 4 1 3 0 0 1 0 1 A 1 � 4 0
G 2 1 4 1 3 0 0 1 0 1 A 2 � 4 1
G 2 1 4 1 3 0 0 1 0 1 A 3 � 4 2
G 2 1 4 1 3 0 1 7 0 2 A 1 � 4 0
G 2 1 4 1 3 0 1 7 0 2 A 2 � 4 1
G 2 1 4 1 3 0 1 7 0 2 A 3 � 4 2
G 2 1 4 1 3 4 0 0 0 1 � 4 4

G 2 1  4 1 4
G 2 1 4 1 4 0 0 1 0 1 � 3 9

G 2 1  4 1 5
G 2 1 4 1 5 0 0 5 0 1 � 3 8
G 2 1 4 1 5 0 0 6 0 1 � 3 8

G 2 1  4 1 7
G 2 1 4 1 7 0 0 4 0 0 � 4 5

G 2 1  4 2 1
G 2 1 4 2 1 0 0 2 0 5 � 4 8
G 2 1 4 2 1 0 4 2 0 0 � 6 0

G 2 1  4 2 2
G 2 1 4 2 2 0 0 1 0 0 � 5 0

G 2 1  4 2 3
G 2 1 4 2 3 0 0 1 0 1 � 5 0

G 2 1  4 3 3
G 2 1 4 3 3 0 0 0 0 1 A 1 � 4 7
G 2 1 4 3 3 0 0 0 0 1 A 2 � 4 7
G 2 1 4 3 3 0 0 0 0 1 A 3 � 4 7
G 2 1 4 3 3 0 0 3 0 1 A 1 � 4 7
G 2 1 4 3 3 0 0 3 0 1 A 2 � 4 7
G 2 1 4 3 3 0 0 3 0 1 A 3 � 4 7

G 2 1 4 3 4 0 0 1 0 1 � 4 9
 

G 2 1  4 3 5 
G 2 1 4 3 5 0 0 0 0 0 � 4 9
 

G 2 1  4 3 6 
G 2 1 4 3 6 0 0 1 0 1 � 5 1
G 2 1 4 3 6 0 0 2 0 0 � 5 1
 

G 2 1  4 4 0 
G 2 1 4 4 0 0 0 2 0 0 � 5 2

G 2 1  4 4 1
G 2 1 4 4 1 0 0 1 0 0 � 5 2
G 2 1 4 4 1 0 0 2 0 0 � 5 2
G 2 1 4 4 1 0 0 7 0 0 � 5 4
G 2 1 4 4 1 0 0 8 0 0 � 5 4

G 2 1  4 4 2
G 2 1 4 4 2 0 0 3 0 0 � 5 3
G 2 1 4 4 2 0 1 1 0 0 � 5 3
G 2 1 4 4 2 0 1 4 0 0 � 5 3
G 2 1 4 4 2 0 1 6 0 0 � 5 3

G 2 1  4 4 3
G 2 1 4 4 3 0 1 4 0 0 � 1 0 3
G 2 1 4 4 3 0 1 5 0 0 � 1 1 3
G 2 1 4 4 3 0 1 7 0 0 � 1 0 4
G 2 1 4 4 3 0 1 8 0 0 � 1 0 4

G 2 1  4 5 1
G 2 1 4 5 1 0 0 6 0 0 � 1 0 1
G 2 1 4 5 1 0 0 7 0 0 � 1 0 1
G 2 1 4 5 1 0 0 9 0 0 � 4 6
G 2 1 4 5 1 0 2 5 0 3 A 1 � 4 0
G 2 1 4 5 1 0 2 5 0 3 A 2 � 4 1
G 2 1 4 5 1 0 2 5 0 3 A 3 � 4 2
G 2 1 4 5 1 0 3 4 0 1 � 1 0 1
G 2 1 4 5 1 0 3 7 0 0 A 1 � 4 0
G 2 1 4 5 1 0 3 7 0 0 A 2 � 4 1
G 2 1 4 5 1 0 3 7 0 0 A 3 � 4 2
G 2 1 4 5 1 0 4 4 0 1 � 1 0 1
G 2 1 4 5 1 0 4 5 0 3 � 1 0 1
G 2 1 4 5 1 0 4 6 0 3 � 1 0 1
G 2 1 4 5 1 0 4 9 0 1 � 4 6
G 2 1 4 5 1 0 5 0 0 0 � 4 6

G 2 1  4 5 2
G 2 1 4 5 2 0 0 0 0 0 � 1 0 2
G 2 1 4 5 2 0 0 8 0 3 � 1 0 1
G 2 1 4 5 2 0 1 0 0 3 � 1 0 1

G 2 1  4 5 3
G 2 1 4 5 3 0 0 0 0 1 � 1 0 2
G 2 1 4 5 3 0 1 0 0 0 � 1 0 2

G 2 1  4 5 5
G 2 1 4 5 5 0 0 4 0 0 � 1 1 3
G 2 1 4 5 5 0 0 5 0 0 � 1 1 3
G 2 1 4 5 5 0 5 1 0 0 � 1 1 3
G 2 1 4 5 5 0 6 1 0 0 � 1 1 3
G 2 1 4 5 5 0 7 1 0 0 � 1 1 3

G 2 1  4 6 1
G 2 1 4 6 1 0 0 3 0 6 � 5 5
G 2 1 4 6 1 0 0 8 0 1 � 5 5
G 2 1 4 6 1 0 1 0 0 1 � 5 5
G 2 1 4 6 1 0 1 0 0 1 � 7 3

G 2 1  2 3 3 
G 2 1 2 3 3 0 0 0 0 0 � 2 3
G 2 1 2 3 3 0 0 7 0 3 � 2 4
G 2 1 2 3 3 4 0 0 0 0 � 2 3

G 2 1  2 3 7
G 2 1 2 3 7 0 0 1 0 3 � 2 3
G 2 1 2 3 7 0 0 2 0 2 � 2 3
G 2 1 2 3 7 0 0 7 0 1 � 2 4

G 2 1  2 4 1
G 2 1 2 4 1 0 0 0 0 0 � 2 5
G 2 1 2 4 1 0 0 1 0 0 � 2 6
G 2 1 2 4 1 0 0 2 0 0 � 2 5
G 2 1 2 4 1 0 0 3 0 0 � 2 6
G 2 1 2 4 1 0 0 4 0 0 � 2 5
G 2 1 2 4 1 0 0 5 0 0 � 2 5
G 2 1 2 4 1 6 0 0 0 0 � 2 5
G 2 1 2 4 1 6 0 1 0 0 � 2 6
G 2 1 2 4 1 6 0 2 0 0 � 2 7

G 2 1  2 4 2 
G 2 1 2 4 2 0 0 0 0 0 � 2 6
G 2 1 2 4 2 0 0 2 0 0 � 2 6
G 2 1 2 4 2 0 0 6 0 0 � 2 7
G 2 1 2 4 2 0 0 7 0 0 � 2 6
G 2 1 2 4 2 0 0 8 0 0 � 2 6

G 2 1  2 4 7
G 2 1 2 4 7 0 0 1 0 3 � 2 7
G 2 1 2 4 7 0 0 3 0 0 � 2 7

G 2 1  2 5 1
G 2 1 2 5 1 0 0 7 0 0 � 3 2
G 2 1 2 5 1 4 0 1 0 1 � 3 3
G 2 1 2 5 1 6 0 2 0 1 � 3 3

G 2 1  2 5 6
G 2 1 2 5 6 0 0 1 0 0 � 3 2
G 2 1 2 5 6 0 0 4 0 0 � 3 2
G 2 1 2 5 6 0 0 7 0 0 � 3 1
G 2 1 2 5 6 0 0 8 0 0 � 3 1
G 2 1 2 5 6 0 1 1 0 1 � 3 1
G 2 1 2 5 6 0 1 2 0 1 � 2 9
G 2 1 2 5 6 0 1 3 0 1 � 3 1
G 2 1 2 5 6 0 1 3 0 4 � 3 3
G 2 1 2 5 6 0 1 4 0 0 � 2 9
G 2 1 2 5 6 0 1 6 0 0 � 2 9
G 2 1 2 5 6 0 1 9 0 0 � 3 2
G 2 1 2 5 6 0 2 0 0 0 � 3 2
G 2 1 2 5 6 0 2 0 0 0 � 3 2
G 2 1 2 5 6 0 2 9 0 1 � 3 1
G 2 1 2 5 6 0 3 3 0 1 � 3 2
G 2 1 2 5 6 0 5 9 0 0 � 3 0
G 2 1 2 5 6 0 6 0 0 0 � 3 0
G 2 1 2 5 6 4 0 1 0 0 � 3 1

G 2 1  2 5 8
G 2 1 2 5 8 0 0 2 0 0 � 2 9
G 2 1 2 5 8 0 0 2 0 0 � 3 1

G 2 1  4 0 1
G 2 1 4 0 1 0 0 1 0 2 � 3 4
G 2 1 4 0 1 0 0 3 0 1 � 3 7
G 2 1 4 0 1 0 0 6 0 2 � 3 4
G 2 1 4 0 1 0 0 7 0 0 � 3 4
G 2 1 4 0 1 0 0 8 0 0 � 3 4
G 2 1 4 0 1 0 1 0 0 1 � 3 4
G 2 1 4 0 1 0 1 1 0 3 � 3 5

G 2 1 4 6 1 4 0 1 0 2 � 5 6
G 2 1 4 6 1 4 0 4 0 3 � 5 6
G 2 1 4 6 1 4 0 7 0 2 � 5 6
 

G 2 1  4 6 4 
G 2 1 4 6 4 0 0 1 0 0 � 1 1 4
G 2 1 4 6 4 0 0 2 0 0 � 1 1 4
G 2 1 4 6 4 0 0 3 0 0 � 1 1 4
 

G 2 1  5 0 2 
G 2 1 5 0 2 0 0 0 0 4 � 5 8
G 2 1 5 0 2 0 6 5 0 0 � 5 8
G 2 1 5 0 2 0 6 9 0 0 � 5 8
 

G 2 1  5 0 7 
G 2 1 5 0 7 0 1 1 0 0 � 5 8
G 2 1 5 0 7 0 6 1 0 0 � 5 8

G 2 1  5 1 0
G 2 1 5 1 0 0 0 0 0 1 � 5 9
G 2 1 5 1 0 0 0 3 0 0 � 6 0

G 2 1  5 1 2
G 2 1 5 1 2 0 1 5 0 2 � 1 0 3
G 2 1 5 1 2 0 1 6 0 2 � 1 0 3
G 2 1 5 1 2 0 1 7 0 2 � 1 0 4

G 2 1  5 1 3
G 2 1 5 1 3 0 0 9 0 0 � 5 9
G 2 1 5 1 3 0 0 9 0 0 � 6 0
G 2 1 5 1 3 0 1 0 0 0 � 5 9
G 2 1 5 1 3 0 1 0 0 0 � 6 0

G 2 1  5 1 4
G 2 1 5 1 4 0 0 5 0 0 � 6 5
G 2 1 5 1 4 0 1 1 0 1 � 6 6
G 2 1 5 1 4 0 1 2 0 1 � 6 6
G 2 1 5 1 4 0 1 3 0 0 � 6 6
G 2 1 5 1 4 0 1 5 0 0 � 8 7
G 2 1 5 1 4 0 1 6 0 0 � 6 6
G 2 1 5 1 4 0 1 8 0 0 � 6 6
G 2 1 5 1 4 0 1 9 0 0 � 6 6

G 2 1  5 5 1
G 2 1 5 5 1 6 0 1 0 2 � 6 1
G 2 1 5 5 1 6 0 2 0 2 � 6 1
G 2 1 5 5 1 6 0 3 0 1 � 6 2

G 2 1  5 5 2
G 2 1 5 5 2 6 0 0 0 0 � 6 1

G 2 1  6 0 1
G 2 1 6 0 1 0 0 0 0 3 � 5 9
G 2 1 6 0 1 0 0 5 0 2 � 5 9
G 2 1 6 0 1 0 0 5 0 2 � 6 0
G 2 1 6 0 1 0 4 0 0 2 � 6 0
G 2 1 6 0 1 6 0 1 0 3 � 6 1

G 2 1  6 0 2
G 2 1 6 0 2 0 0 1 0 1 � 6 8
G 2 1 6 0 2 0 0 3 0 1 � 6 8
G 2 1 6 0 2 0 0 4 0 1 � 6 8
G 2 1 6 0 2 0 0 5 0 1 � 6 8
G 2 1 6 0 2 0 0 6 0 1 � 6 8
G 2 1 6 0 2 0 0 9 0 1 � 6 9
G 2 1 6 0 2 0 3 0 0 1 � 6 8
G 2 1 6 0 2 1 0 0 0 0 � 6 9
G 2 1 6 0 2 1 0 1 0 0 � 6 9

PAGE 121
G2198200504 - GARIA SERVICE PARTS MANUAL

 I N D E XS E R V I C E  P A R T S  M A N U A L

N U M E R I C  I N D E X



G 2 1 6 0 2 1 0 2 0 0 � 6 9

G 2 1  6 1 2
G 2 1 6 1 2 0 0 3 0 0 � 7 0
G 2 1 6 1 2 0 0 4 0 1 � 7 0
G 2 1 6 1 2 0 0 5 0 0 � 7 0
G 2 1 6 1 2 0 0 6 0 0 � 7 0
G 2 1 6 1 2 0 0 8 0 3 � 7 0
G 2 1 6 1 2 0 0 9 0 0 � 4 4
G 2 1 6 1 2 0 0 9 0 0 � 7 0
G 2 1 6 1 2 0 1 4 0 0 � 7 0
G 2 1 6 1 2 0 1 5 0 0 � 7 0
 

G 2 1  6 1 3 
G 2 1 6 1 3 0 0 2 0 1 � 7 2
G 2 1 6 1 3 0 0 3 0 1 � 7 2
G 2 1 6 1 3 0 0 4 0 0 � 7 2
G 2 1 6 1 3 0 1 8 0 0 � 7 2
G 2 1 6 1 3 0 2 3 0 0 � 7 2
G 2 1 6 1 3 0 2 5 0 3 � 7 1
G 2 1 6 1 3 0 4 0 0 1 � 7 1
 

G 2 1  6 1 4 
G 2 1 6 1 4 0 0 2 0 1 � 7 1
G 2 1 6 1 4 0 0 5 0 1 � 7 3
G 2 1 6 1 4 0 1 4 0 0 � 9 0
G 2 1 6 1 4 0 1 5 0 1 � 7 3
G 2 1 6 1 4 0 1 6 0 1 � 7 3
G 2 1 6 1 4 0 1 7 0 0 � 8 9
G 2 1 6 1 4 0 1 8 0 0 � 8 9
G 2 1 6 1 4 0 2 1 0 0 � 7 3
G 2 1 6 1 4 0 2 2 0 0 � 7 3
 

G 2 1  6 1 5 
G 2 1 6 1 5 0 0 1 0 2 � 74
G 2 1 6 1 5 0 0 2 0 1 � 5 1
G 2 1 6 1 5 0 0 2 0 1 � 74
G 2 1 6 1 5 0 0 3 0 0 � 5 1
G 2 1 6 1 5 0 0 3 0 0 � 74
 

G 2 1  6 1 6 
G 2 1 6 1 6 0 0 3 0 1 � 7 5
G 2 1 6 1 6 0 0 4 0 1 � 7 5
G 2 1 6 1 6 0 0 7 0 2 � 7 5
G 2 1 6 1 6 0 0 8 0 2 � 7 5
G 2 1 6 1 6 0 0 9 0 2 � 7 5
 

G 2 1  6 1 7 
G 2 1 6 1 7 0 0 3 0 1 � 7 2
G 2 1 6 1 7 0 0 4 0 1 � 7 2
G 2 1 6 1 7 0 0 5 0 2 � 7 2
 

G 2 1  6 2 1 
G 2 1 6 2 1 0 0 1 0 0 � 7 8
G 2 1 6 2 1 0 0 2 0 0 � 7 8
G 2 1 6 2 1 0 0 9 0 3 � 7 6
G 2 1 6 2 1 0 1 0 0 3 � 7 6
G 2 1 6 2 1 0 1 1 0 1 � 7 8
 

G 2 1  6 2 2 
G 2 1 6 2 2 0 0 1 0 1 � 7 8
G 2 1 6 2 2 0 0 2 0 2 � 7 6

G 2 1  6 2 4
G 2 1 6 2 4 0 0 3 0 2 � 7 6
G 2 1 6 2 4 0 0 4 0 2 � 7 6
G 2 1 6 2 4 0 0 5 0 0 � 7 7
G 2 1 6 2 4 0 0 6 0 0 � 7 7
G 2 1 6 2 4 0 1 5 0 2 � 7 7

G 2 1 6 2 4 0 1 6 0 2 � 7 7
 

G 2 1  6 2 7 
G 2 1 6 2 7 0 0 3 0 0 � 7 6
G 2 1 6 2 7 0 0 4 0 2 � 7 6
G 2 1 6 2 7 0 0 5 0 0 � 7 6
G 2 1 6 2 7 0 0 5 0 0 � 1 0 2
G 2 1 6 2 7 0 0 6 0 0 � 1 0 7
G 2 1 6 2 7 0 0 7 0 0 � 1 0 7
G 2 1 6 2 7 0 0 8 0 0 � 1 0 7
G 2 1 6 2 7 0 0 9 0 0 � 1 0 7
G 2 1 6 2 7 0 1 0 0 0 � 1 0 7
 

G 2 1  6 3 1 
G 2 1 6 3 1 0 0 1 0 2 � 7 9
G 2 1 6 3 1 0 0 2 0 2 � 7 9
G 2 1 6 3 1 0 0 3 0 0 � 7 9
G 2 1 6 3 1 0 0 4 0 0 � 7 9
G 2 1 6 3 1 0 0 5 0 0 � 7 9
G 2 1 6 3 1 0 0 6 0 0 � 7 9
G 2 1 6 3 1 4 0 1 0 2 � 3 9
G 2 1 6 3 1 4 0 2 0 2 � 3 9
G 2 1 6 3 1 4 0 5 0 0 � 8 0
G 2 1 6 3 1 4 0 6 0 0 � 8 0
 

G 2 1  6 3 2 
G 2 1 6 3 2 0 0 1 0 0 � 7 9
G 2 1 6 3 2 0 0 1 0 0 � 8 0

G 2 1  6 4 1
G 2 1 6 4 1 0 0 7 0 0 � 8 2
G 2 1 6 4 1 0 0 8 0 0 � 8 2

G 2 1  6 4 2
G 2 1 6 4 2 0 0 1 0 0 � 8 2

G 2 1  6 5 1
G 2 1 6 5 1 0 0 1 0 0 � 8 1
G 2 1 6 5 1 0 0 2 0 0 � 8 1
G 2 1 6 5 1 0 0 3 0 0 � 8 1

G 2 1  7 0 1
G 2 1 7 0 1 0 0 1 0 3 � 8 3
G 2 1 7 0 1 0 0 2 0 3 � 8 3
G 2 1 7 0 1 0 0 5 0 0 � 8 3
G 2 1 7 0 1 6 0 1 0 2 � 8 4
G 2 1 7 0 1 6 0 5 0 3 � 8 6
G 2 1 7 0 1 6 0 7 0 2 � 8 5
G 2 1 7 0 1 6 0 8 0 1 � 8 6
G 2 1 7 0 1 6 0 9 0 1 � 8 6
G 2 1 7 0 1 6 1 0 0 0 � 8 5
G 2 1 7 0 1 6 1 0 0 0 � 8 6
G 2 1 7 0 1 6 1 1 0 1 � 8 6
G 2 1 7 0 1 6 1 2 0 4 � 8 5
G 2 1 7 0 1 6 1 3 0 0 � 8 4
G 2 1 7 0 1 6 1 4 0 0 � 8 4

G 2 1  7 0 2
G 2 1 7 0 2 0 0 1 0 0 � 8 3
G 2 1 7 0 2 0 0 2 0 0 � 8 3

G 2 1  7 0 6
G 2 1 7 0 6 6 0 6 0 3 � 8 6
G 2 1 7 0 6 6 1 6 0 0 � 8 6

G 2 1  7 1 1
G 2 1 7 1 1 0 0 1 0 1 � 8 7
G 2 1 7 1 1 0 0 6 0 1 � 8 7
G 2 1 7 1 1 0 1 2 0 1 � 8 7

G 2 1  7 1 2
G 2 1 7 1 2 0 0 0 0 0 � 8 8

G 2 1  7 1 3
G 2 1 7 1 3 0 0 0 0 1 � 1 0 5
G 2 1 7 1 3 0 0 6 0 0 � 1 0 5
G 2 1 7 1 3 0 1 2 0 0 � 1 0 5
G 2 1 7 1 3 0 1 9 0 0 � 1 0 5

G 2 1  7 2 1
G 2 1 7 2 1 0 0 5 0 0 � 9 0
G 2 1 7 2 1 0 0 9 0 0 � 8 9
G 2 1 7 2 1 0 1 0 0 0 � 8 9
G 2 1 7 2 1 0 1 6 0 0 � 9 0
G 2 1 7 2 1 0 1 9 0 0 � 9 0
G 2 1 7 2 1 0 2 0 0 0 � 9 0
G 2 1 7 2 1 0 2 1 0 0 � 9 0
G 2 1 7 2 1 0 2 3 0 0 � 1 0 6
G 2 1 7 2 1 0 2 4 0 0 � 1 0 6
G 2 1 7 2 1 0 2 5 0 0 � 1 0 6

G 2 1  7 2 2
G 2 1 7 2 2 0 0 1 0 1 � 8 9
G 2 1 7 2 2 0 0 2 0 0 � 8 9

G 2 1  7 3 1
G 2 1 7 3 1 0 0 1 0 0 � 9 1
G 2 1 7 3 1 0 0 2 0 0 � 9 1
G 2 1 7 3 1 0 0 3 0 0 � 9 1
G 2 1 7 3 1 0 1 4 0 2 � 9 1

G 2 1  7 4 1
G 2 1 74 1 0 0 1 0 0 � 9 5
G 2 1 74 1 0 0 3 0 0 � 9 5
G 2 1 74 1 0 0 4 0 0 � 9 5
G 2 1 74 1 0 0 5 0 0 � 9 5

G 2 1  7 4 4
G 2 1 74 4 0 0 1 0 0 � 9 5

G 2 1  7 4 7
G 2 1 74 7 0 0 3 0 0 � 9 5

G 2 1  7 5 1
G 2 1 7 5 1 0 0 1 0 0 � 4 4
G 2 1 7 5 1 0 0 1 0 0 � 9 2

G 2 1  7 5 2
G 2 1 7 5 2 0 0 1 0 0 � 9 2

G 2 1  7 5 5
G 2 1 7 5 5 0 0 0 0 3 � 9 3
G 2 1 7 5 5 0 0 1 0 1 � 9 4
G 2 1 7 5 5 0 1 3 0 1 � 9 4
G 2 1 7 5 5 4 0 0 0 1 � 9 4

G 2 1  7 5 6
G 2 1 7 5 6 0 0 1 0 1 � 9 2
G 2 1 7 5 6 0 0 2 0 0 � 9 2
G 2 1 7 5 6 0 0 5 0 0 � 9 1
G 2 1 7 5 6 0 0 9 0 0 � 9 1
G 2 1 7 5 6 0 1 0 0 0 � 1 0 6

G 2 1 7 5 6 0 1 1 0 0 � 1 0 7

G 2 1  8 0 1
G 2 1 8 0 1 0 0 1 0 0 � 9 6
G 2 1 8 0 1 0 0 2 0 3 � 9 6
G 2 1 8 0 1 0 0 4 0 0 � 9 6
G 2 1 8 0 1 1 0 0 0 0 � 9 6
G 2 1 8 0 1 2 0 0 0 0 � 9 6

G 2 1  8 0 2
G 2 1 8 0 2 0 0 1 0 0 � 9 7
G 2 1 8 0 2 0 0 2 0 0 � 9 7
G 2 1 8 0 2 0 0 4 0 1 � 9 8
G 2 1 8 0 2 0 0 5 0 0 � 9 8
G 2 1 8 0 2 0 0 6 0 1 � 9 7
G 2 1 8 0 2 0 0 8 0 0 � 9 7
G 2 1 8 0 2 0 0 9 0 0 � 9 7
G 2 1 8 0 2 0 1 0 0 0 � 9 7
G 2 1 8 0 2 0 1 2 0 1 � 9 6
G 2 1 8 0 2 0 1 7 0 0 � 9 7

G 2 1  9 0 1
G 2 1 9 0 1 0 0 3 0 0 � 1 0 8
G 2 1 9 0 1 0 0 4 0 0 � 1 0 8
G 2 1 9 0 1 0 0 5 0 0 � 1 0 8
G 2 1 9 0 1 0 0 6 0 0 � 1 0 8
G 2 1 9 0 1 0 0 7 0 0 � 1 0 8
G 2 1 9 0 1 0 0 8 0 0 � 1 0 8
G 2 1 9 0 1 0 0 9 0 0 � 1 0 8
G 2 1 9 0 1 0 1 0 0 0 � 1 1
G 2 1 9 0 1 0 1 1 0 0 � 1 1

G 2 1  9 0 2
G 2 1 9 0 2 0 0 3 0 2 � 1 0 0
G 2 1 9 0 2 0 2 1 0 0 � 1 0 0
G 2 1 9 0 2 0 2 2 0 0 � 1 0 0
G 2 1 9 0 2 0 2 9 0 1 � 1 0 9
G 2 1 9 0 2 0 3 3 0 2 � 1 0 9
G 2 1 9 0 2 0 3 4 0 2 � 1 0 0
G 2 1 9 0 2 0 3 8 0 3 � 1 1 0
G 2 1 9 0 2 0 4 3 0 8 � 1 0 9
G 2 1 9 0 2 0 5 2 0 0 � 1 0 0
G 2 1 9 0 2 0 6 7 0 1 � 1 1 0
G 2 1 9 0 2 1 0 5 0 3 � 1 4

G 2 1  9 1 1
G 2 1 9 1 1 0 0 1 0 0 � 9 6
G 2 1 9 1 1 0 0 3 0 0 � 9 6

G 2 1  9 1 2
G 2 1 9 1 2 0 0 6 0 0 � 1 0 8
G 2 1 9 1 2 0 0 7 0 0 � 1 1
G 2 1 9 1 2 0 1 0 0 0 � 1 1

G 2 1  9 1 3
G 2 1 9 1 3 0 0 1 0 0 � 3 2
G 2 1 9 1 3 0 0 3 0 0 � 9 8
G 2 1 9 1 3 0 0 4 0 1 � 1 0 0
G 2 1 9 1 3 0 1 1 0 0 � 9 8

G 2 1  9 1 4
G 2 1 9 1 4 0 0 1 0 0 � 9 9
G 2 1 9 1 4 0 0 2 0 0 � 9 9
G 2 1 9 1 4 0 0 3 0 1 � 9 9
G 2 1 9 1 4 0 0 4 0 1 � 9 9

PAGE 122
G2198200504 - GARIA SERVICE PARTS MANUAL

 I N D E XS E R V I C E  P A R T S  M A N U A L

N U M E R I C  I N D E X



G 2 1  9 1 5
G 2 1 9 1 5 0 0 1 0 0 � 9 8
 

G 2 1  9 8 3 
G 2 1 9 8 3 0 0 5 0 0 � 1 1 2
G 2 1 9 8 3 0 0 6 0 0 � 1 1 2
 

G 2 1  9 9 8 
G 2 1 9 9 8 1 0 3 0 0 � 1 1 1
G 2 1 9 9 8 1 0 4 0 0 � 1 1 1
G 2 1 9 9 8 1 0 5 0 0 � 1 1 1
G 2 1 9 9 8 1 0 6 0 0 � 1 1 1
G 2 1 9 9 8 1 0 7 0 0 � 1 1 1
G 2 1 9 9 8 1 0 8 0 0 � 1 1 1
G 2 1 9 9 8 1 0 9 0 0 � 1 1 1
G 2 1 9 9 8 1 1 0 0 0 � 1 1 1
G 2 1 9 9 8 1 1 1 0 0 � 1 1 1

U 2 1  2 4 7
U 2 1 2 4 7 1 0 1 0 0 � 2 7

U 2 1  4 2 2
U 2 1 4 2 2 1 0 0 0 0 � 4 4

PAGE 123
G2198200504 - GARIA SERVICE PARTS MANUAL

 I N D E XS E R V I C E  P A R T S  M A N U A L

N U M E R I C  I N D E X



PAGE 124
G2198200504 - GARIA SERVICE PARTS MANUAL

 I N D E XS E R V I C E  P A R T S  M A N U A L


